EMGOHP OPTIONAL
EQUIPMIENT PARTS
MANUAL

Al@“
ECQSE

=1
k

8029 S 200th St. Kent, WA 98032 USA | www.rottlermfg.com | Ph: 253-872-7050 | Fax: 253-395-0230
20.02.2020






ORDERING PROCEDURE

Contact your regional Rottler sales rep for assistance in ordering optional equipment, replacement parts, or
tooling.

If you are unable to contact your regional Rottler sales rep, call the factory at 253-872-7050 and ask to speak to
the parts sales specialist.

Have the following information handy to expedite the ordering process:
1. Your name, business name, and contact number
Customer number

If you don’t have a customer number, your billing address

2
3
4. Shipping address if different from billing address
5. Machine model and serial number

6. Part number and description of what you want to order
7. Preferred method of shipment

You may also contact us via e-mail with the above information. Send e-mail requests to:
parts@rottlermfg.com or intlparts@rottlermfg.com

In some cases you may be requested to send a photo of the part you are ordering if it is a replacement part, or
doesn’t appear in the database.

If you are unsure which part you need to order, contact our service department and ask to speak to one of our
service consultants. They will assist you in determining which part you require.

THERE IS A MINIMUM ORDER OF $25.00


mailto:parts@rottlermfg.com




EMG69HP OPTIONAL EQUIPMENT PARTS
MANUAL

Contents

Optional Digitizing and Probing System ... 1
APD-PROBEZ4 COMPONENES ....cceetiiireeierrmesmmmrssmressmsssssssssssssssssssssssssssremememresmreeremerermem . ——————————— 1
Optional 4th Axis Fixture for Cylinder Heads and Engine BIOCKS...........cccccoiiiiiimmmmirireeeceenncccnn, 2
5537 Automatic 4th Axis Fixture Headstock Parts..........cccccviimmimiiiniiciineir s 2
5537 Automatic 4th Axis Fixture TailStoCk Parts..........ccccoiiiiimmimiierrr s 4
5537B Universal Cylinder Head Mounting System Parts...........cccciiiiiiiiimniiininccseenre e 6
5537C Universal Engine Block Mounting System Parts...........ccccoiiiiiiiiiiniseere s 7
650-3-84 Overhead Camshaft Block Fixture Parts ...........ccccoiiriiiiinn e 8
5537D Universal 3 Jaw Chuck and Center Parts ..........cccccviiiiieiimnisssesr s s 13
5511 Automatic 4th Axis Cylinder Head Fixture Parts ..........cccccommiiiiiiiiccceeiirr e 14
Cylinder Head Digitizing and Porting Fixture Plates: ... 18
PFIX-SBC Porting FiXture Parts .........cccoimiiiiiiiir s ssssss s s sssss s s s ssnnnes 18
PFIX-BBC Porting FiXture Parts............cccciiiiiiiiieinresisscsssssrss s s sssssssns s s s s s smnss s s s s sssssssssmsnss s s ssssssssnnnes 19
PFIX-LS1 Porting FiXture Parts ... s ssssn s s s snnnes 20
PFIX-SBF Porting FiXture Parts...........cccccmiiiiiiiiieeeirss s ssssssns s s ssssnns s s s s s s ssmnsn s s s s sssssssssmnnns s s sssssssnnnnes 21
PFIX-BBF Porting Fixture Parts ..........cccccmmiiiiiiini s sssssss s ssssss s s s s s ssssnnes 22
PFIX-BBF1 Porting FiXture Parts ....... ... emnme e e ens e s e s e e n e s s s s s s s e s s s e s s e s s s s s s s nnnnnnes 23
PFIX-FORD1 Porting Fixture Parts...........cccciiiiiieiiiriiiissirrs s s s ssssss s s s s s sssnnes 24
PFIX- FORD2 Porting Fixture Parts..........ccccciiiiiiieiiiii s ssssss s s s ssmnss s s s s s ssmmns s s s s sssssssnnnes 25
PFIX-PRO1 Porting Fixture Parts...........ccccoiiiiiiiiiiii s ssssss s s ssssss s s s ssnnnes 26
PFIX-PRO2 Porting Fixture Parts...........cccciiiiiiiiieinissiisscssssnnns s sssssns s s s s s smnss s s s s s s ssmmnn s s s s sssssssnnnns 27
PFIX-PRO3 Porting Fixture Parts...........ccccoiiiiiiieiini s sssssss s s ssssss s s s s s sssssnnes 28
PFIX-PRO4 Porting Fixture Parts ... sssssssrns s ssssns s s s s ssmnss s s s s s s ssmmnn s s s s sssssssnnnns 29
PFIX-PROS5 Porting Fixture Parts...........ccccoiiiiiiiiii s sssssss s s ssssss s s s s s sssssnnes 30

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 I

www.rottlermfg.com



EM69HP Parts Manual

PFIX-BUICK Porting FiXture Parts .........cccccciiiiiiiiieiiiisiiscccsssnrrs s sssnns s s s s ssmnss s s s s s sssmnn s s s s sssssssssnnns 31
PFIX-SBM Porting FiXture Parts..........ccocmmiiiiiiiisi s s ssssss s s s s s sssnnes 32
PFIX-BBM Porting FiXture Parts........ ... een s s nn e e e s e s s s e e s e s s e nn s e nnes 33
PFIX-PONT Porting FiXture Parts.........cccccmiiiiiiieiini s sssssn s s s snnnns 34
PFIX-FORD1 Porting Fixture - FOrd (MOAUIAr) ... iescsssssesse s ssssssss s s s s s ssmnnn s e s s ssssssssnnes 35
PFIX-HEMI Porting Fixture Parts..........ccccmmiiiiiieirs i s sssss s s s s snnnes 36
PFIX-CYCLE Porting Fixture Parts..........ccccciiiiiiiiieirrisiissccsssrns s s ssssssss s s s s s ssnnss s s s s s s s sssmmnnn s s s ssssssssnnnns 37
PFIX-CYCLE1 Porting Fixture Parts..........ccccoiieiiiiiissins s s ssssss s s s sssnnes 38
PFIX-CYCLES3 Porting FixXture Parts.........cccccoiiiiiieiiiiiiiscsrrns s ssssnsss s sssns s s s s s s s ssmmnn s s s s ssssssssnnes 39
PFIX-CYCLE10 Porting FiXture Parts.........ccccooiimmminiisssisss s s s sssssss s s s ssssnnes 40
PFIX-CYCLE11 Porting FiXture Parts...........cooiiiiiiiiniccsrrns s ssssssss s s s s ssssss s s s s s s ssmmnn s s s s ssssssssnnns 41
PFIX-DSL1 Porting FixXture Parts...........ccccceiiiiiiieiinni s ssssssss s s s ssssss s s s s s sssssnnes 42
PFIX-DSL2 Porting FiXture Parts...........ccccceiiiiiiiiiiiririsiisscsssssnrs s s s ssssss s s s s s s ssssnss s s s s sssssssssnsnsssssssssssnnnnes 43
PFIX-DSL3 Porting FixXture Parts...........ccccueiiiiiiiiisi s ssssssss s s ssssss s s s s sssssssssnnes 44
PFIX-DSL4 Porting FiXture Parts...........ccccciiiiiiiiiiieiirnsiisssssssssrss s s sssssss s s s s ssssnss s s s s sssssssssnsnnsssssssssssnnnes 45
PFIX-DSL5 Porting FiXture Parts...........ccccuiiiiiiieirni s ssssssss s s s ssssss s s s s s sssssnnes 46
PFIX-DSL6 Porting FixXture Parts...........ccccciiiiiiiiiiierirrsiissssssssnrs s s sssssss s s s s s s sssnss s s s s sssssssssmsnnsssssssssssnnnns 47
PFIX-DSL7 Porting FiXture Parts..........ccccceiiiiiiiiiiini s ssssssss s s sssssn s s s s s sssssnnes 48
PFIX-VIPER Porting FiXture Parts........ . emsee e neemnn e s e e ne s ns s s s s e s s s e s e s s s s s s s s s s nnnnnnes 49
PFIX-PORSCHE Porting FiXture Parts........ccccoiiiimmmimiisiiss s sssssssssss s s s s s sssnnes 50
5536 Porting FiXtUre Parts ... s 51
5517B Universal Semi-finished Fixture Plate Parts..........cccccooiimmmminisenre s 52
5517S Universal Semi-finished Fixture Plate Parts..........ccccoonrimiincci e 53
650-2-44 Spindle Adapter CAT 40 for 650-2-9B Universal ChucCK...........cccoiimmiiimmciiiiinirrrr s seeeaaaaan 54
650-2-9B Universal Chuck requires 650-2-44 Spindle Adapter .........ccccciiiiiiriiiriiirniissinsissssssssssssssnnnes 54
5517F Universal T Slot Table Parts.........cccccimiiiiiiiiiini s s 55
7209M Leveling Table SECLIONS........cooiiiiciiiiiirii s sss s s s s s s s s mmn e e e s e e e s s s s mmnnn e e s ennnnnsn 56
Base Assembly SeCtion Parts ...........ooi i e 57
Left/ Right Tilt Assembly Section Parts..........cccciiiiiiii 58
Tensioner Assembly SECHION Parts........cooccociiiiiiiiiiriicsrre e sss s s e e ss s sse e s s s ssr e s ss s sss e e s s s nn e e nesssnnn e e eessnneeeansannnesnnnnnn 60
Tilt Clamp AsSEeMDbIY SECHION PAItS ......cccciiiiiiiiicccecriirir s r s s s sn s s e e e e s e s s e e s e s s samnnn e e e eeneesansnnnssnnnnnnnnnnns 61
Front/Rear Tilt Assembly SeCtion Parts ... s 62

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 Il

www.rottlermfg.com



EM69HP Parts Manual

Table AsSembIY SECLION Parts.......ccciiiiiiiiiiii i e e e e ae s e a e e s e e e e e s e e e nn 64
N gl Lo T=T= 0 = T |- 65
Overhead Camshaft Engine Block Fixturing .........coooviiiiiiiiiineee s 66
650-3-84 Overhead Cam Block Fixture Parts...........ccccccmiiiiiniiiismmnn s ssssssss s s ssnsnes 66
T = 1] 67
7152A Dual Axis Level Assembly Parts.........cccccoiiemminisssrs s ssssssss s s s sssnses 67
650-2-8E Surfacing Cutterhead Parts ..........ccccciiiiiiieeiiniiinsssrrs s s s s s s e e s s s s 68
L3 0 = 0 =] I 1 =7 o 69
LR 1 0 I [ T - o N 69
6303K Coated Carbide INSEIt...........cciiiiiiri s 69
L A 0 = 0 [ T =T o 69
6303U CBN ROUNA INSEIt.......oooceeieieeiecerrseesssnesssnness e e sssssesssss e s s sseesssmn e s s sneessmeeessneesssnsesssnessssneessnessssnenssnnes 69
oY {1 Yo TR0 oo N (o] = 70
[l I B 1T 00 T o T 70
PTH-500-CATA0 PArtS.......ccccceiiaerrrsnerrrsnrressneesssnessssnessssesssssesssssesssssesssssesssnsesssnsesesnsesssnsesssssessaneesssnsssssneessnneess 70
[ I By T 00 T o T 70
Combustion Chamber TOOIING ... ————————— 7
EM-250 1/4” (19.05mm) Ballnose ENd Mill.............ooimieiieecieiesr e seeessee e s s see s sne s s s e e e s snese s e ssmneeas 71
0T o TN oo 71
Ll L 71
PT500-250-60........cccceoerraurerranmrrranrrassnmrssssresssneesssssessanesssssessssnessssnesssssessssnesssnnesssnsesssssesssnsesssnsesssnsesssnsesssnsessansess 71
PT500-375-60........cccmeueiriurerrinerirasseassassassssssssssssssss s sase s s ssss s e s ne s e esas £ e e as e S e esne£eaE e S e An e Er AR e e rae e EeaE e e e anearnneanneennnnnnan 71
PTB25-375-54........ooeieeeieeieeraeerssresssseesssmeesssneeassseesssmeessneesssnesassneeassneesssnesssanessannesasnneessnneseansesssnnesssnsesssneessanenss 71
Ll T T 1 72
Ll YT T 72
Ll T T 72
[ YT 1 72
Ll YT L - 72
[l YT A 72

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 1l

www.rottlermfg.com



EM69HP Parts Manual

Porting Tools fOr Cast IrON .......ooc oo rr s s s s s s s e e s e e e e e s s n s s s a s s sasssseesennannnnnns 73
[l I L1 T 0 73
Ll 5 1 1T 0 73
PT500-375-B0CH ......oeieieeieceeeaeeeeaeeee e e assmeeessmeeessmeeasneesaneeeasneseasneeaasnesaassessannesasnsessansesesnsesssnsessansesssneesmnneesn 73
Ll T T T 03 73
[l YT T 1L 0 73
Ll T T 0 74
[ YT T 0 74
Ll T (1T 03 74
[l T T 0 74
Porting Tools fOr DUCHIIE IrON .......ccceieeeccccciciin s e e e e s s s s s s e e e e e e annnnnns 75
Ll T T 75
[l 57T 0T T 75
[ 0 1 75
Boring/Sleeving/Chamfering/O-Ring TOOIING .......cccocoommmmmmmmmmiriiree s s e s 76
650-2-1D Cutterhead Package COmMPONENtS.........cccccciriiiiiiriiirrrerrr s s 76
650-2-1E Cutterhead Assembly Parts.........cccciiicrccccrrr s 77
900-2-19 Micrometer Parts..........cccviueiimiiiiisrrr i 78
6801B Insert Holder Parts.........ccccuiiiiiiiiiiieeirn s s 79
6801C Insert Holder Parts.........ccceeiiiiiiiiieiiis s 79
6801D Insert Holder Parts.........ccccueiiiiiiiiiiiiiern s s s 80
6801E Insert Holder Parts ... nn e e 80
6801F Insert Holder Parts ... s e e e 81
650-2-14B Cutterhead Package ComPONeNts........cccccuririiiiiiiiiissrr s s s 82
650-2-14C Cutterhead Parts.........ccccciiiiiiiiiniirr i 83
900-2-20 Micrometer Parts..........ccciiueimmiiiiise s 84
6593C Insert Holder Parts.........cccciiiiiiiie i s n e s 85
6593D Insert Holder Parts.........ccceeiiiiiiiiiiirs s 85
6520H ToOl HOlder Parts .........cccoueiiiiiiiiiiiisessrs s s e a s r e e e e nn s 86

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 v

www.rottlermfg.com



EM69HP Parts Manual

LTSy 0T oo I o o L g o T 86
6520B TOOI HOIAEr PArts .......cccccuueiiiiiiiiiississ s e e e mmnn e e e e e e 87
6598M Insert Cartridge Parts...........ccoiiiciimiiririicssrr s sssssr s sn s s s s an e e e e s s e e s s nnnn e e e e e nnnnnnn 88
6260W Insert Cartridge Parts ... s s 88
6260L Insert Cartridge Parts.........ccccciiiiiiiiimiiiii s s sssssr s sssn s s s s mmnn e e e e s nnn e e e e e nnnnnan 89
650-2-14F Cutterhead Package COMPONENLS ........cccccuerirriiiiiiiiissrrr s ssssss s snn e s 90
650-2-14G Cutterhead Parts ... s e nn e s nn e 91
900-2-20 Micrometer Parts..........cccoiueimiiiiiiisirr s sss s s n e 92
6593C Insert Holder Parts..........coiiiiiiir i s e 93
6593D Insert Holder Parts.........ccceiiiiiiiiiiirii s e 93
6520H ToOl HOIAEr Parts ........ccccueiiiiiiiiiiisiess s n s e nnn e e e e nn s 94
ooy 07N e T I o [ LT gl o T 94
6520B TOOI HOIAEr Parts ........cccciueiiiiiiiiiiiseesr i e e nnn e e e e e e n s 95
6260W Insert Cartridge Parts ... s 95
6260L Insert Cartridge Parts.........ccccciiiiiiiiimmirir s sssssr s sssn s s s mnnn e e s e e s nnnn e e e nnnnnnan 96
6598M Insert Cartridge Parts.........cccciimmiiri s 97
650-2-16D 1.400” (35.5mm) Spacer (EXteNSION) .......cccciriiiiiiiiiiimmrre e s ssnn e smnn e e e s s s s nnan 97
Miscellaneous Tooling for 650-2-14B&F Cutterheads...........cccccciiiiiiiiiiiiicciciicsceeeere e 98
501-29-6K PCD Tipped Triangular INSErt.........ccccciiiriririiiiirinssssssssssss s s s s ssssssssssssssssssnssnnssnnnss 98
6513J Tool bit, Brazed Carbide .........ccciiiiieiiiiiiiiiiiie s i irssss s ressss s resssss s rsnsss st rasssssssasssssssesnssssseennssssnenns 98
6513L Tool bit, Brazed Carbide .........cccciiieeeiiiiiieiiirreeirresessrssrssassrrrssss s ersnsssrersnsssssrensssssresnsssseesnnssssesnnsnnreenns 98
6513N Tool bit, Brazed Carbide........cccciiiiieeiiiiiiiiiiiie s irssss s ressss s ress s s s rsssss st ransssssrasssssssasnsssssennnssssrenns 98
6513P Tool bit, Brazed Carbide .........cccciiiieeiiiiiiiirireeir s rsessr s rssass s rese s s resn s e e s nsssssrannsssrrennnssseesnnssssennnsnnreenns 98
6513Q Tool bit, Brazed Carbide........cccccoiiiiiiiimieeiirrirrirseeessssrssrsrrs s s s sssssse s e rreresssssssssserrrrerannsssssssseersesnnnnnsnnnes 98
6747K Cartridge Assembly Parts ... 99
6747P Cartridge ASSembIly PArts ..o ssssrrs s ssssss s s mnn s e s s s s mmn e e e e s e e nnnan 929
6747G Cartridge Assembly Parts..........ccccimmmmiierirs s 929
6747F Cartridge Assembly Parts ..o s s ssns s e mnn s e s s s mmnnn e e s nnsnas 100
6747M Cartridge Assembly Parts...........cccoiiiiiiiiir s 100
6747H Cartridge Assembly Parts ... s ss s s smmn s e s s mmnnn e e e e s 100

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 \Y,

www.rottlermfg.com



EM69HP Parts Manual

6593L Insert Holder Parts ... s 101
6593M Insert Holder Parts ... s 101
6593N Insert Holder Parts.........cccceiiiiiiiiiiis s 101
6593P Insert Holder Parts ... s s 102
L == £ 102
RT211 Insert, THaNQUIAK .......... . eeemeeeneseeesceesseeeseeneeeeeeeeeenseensreese s s s s s s s s s s s e s s s s s s s s s s s e s nnennnannnnnnnes 102
RT212 Insert, TrianQUIAK.........ccceiiiiiiiiisirnr s s e e e e am s e e e e e e e e s nnn e e e e e e e nnnnan 102
RT321 Insert, THAaNQUIAN....... .. eeeemeeneeeceeeeeeeneeeseeseeeeeenseeassensrnsse s s s e s s s s s s s s s s s s s s s s s s s e s nnennnnnnnnnnnes 102
RT322 INSert, TrianQUIAK.........ccceiiiiiiiiiiissierr s s e e e am s r e e e e e e e s mmnn e e e e e e nnnaan 102
RT321F InsSert, THANQUIAK ... emeeeeeeeeemeesceeeeeesmeeeeeeseeeeeenersnernnsensrr s s s s s s s s s s s s s s s as s s s e s s e s nnennnnnnnnnnnes 102
RT322F Insert, TAANQUIAK .........coiiiiiiiiiiirs s s s an s e e mmn e e e e e e e n s ann 102
(RIS 1.8 1 T=T=1 o ST 11 - T o =Rt 102
650-2-8E Surfacing Flycutter Parts...........cccceeiiiiiiiiiin s 103
6303 M PCD INSert, ROUN......ccceuuiiiiiieiiiiiieiiiiiies i irssss s srssss s s rssssss s rsasssssraasssssaannssssaannsssssennsssssesnsssssmennssnsrenn 104
6303K Coated Carbide INSert, ROUN ..........ccooiiieiiiiiiiiiiieiirrrssers s rssess s e s se s s e s sms s e s s nnns e rennssssrennnsssrennnsnnrens 104
6303S CBN INSert, ROUNM .......cccuuiiiiieiiiiiie i i rrses s srsss s s ersssss st easssssraassssssaansssssaennsssssennsssssesnssssseennssnsrenn 104
650-2-60N Setting Fixture for 650-2-60B Lifter Tooling Package Components ..........ccccccviniiinmernnnnnnnnnns 104
650-2-60B Lifter Bore Tooling Kit COMPONENLtS.........cccciiiiiiiiiiiiieirrre s mnn e e nas 105
Tooling for Stroker Clearancing/NotChing ... 106
650-2-45H Roughing ENd Mill ... s s s smn e s ssme s mn s s s e e mn e s nsnnns 106
650-2-44A End Mill Adapter PArts ...........coooiiimiiiiiiie e s s s s sn s s mn s s e 106
650-2-53 Splayed 4 Bolt Main Cap Machining Tooling Package Components ..........cccccconnniiinmernesnnnnnnns 107
Main Line Bore TOOIING ......cuuiiiiiiimmiiiiiiiiissssssssss s ss s s s s e e 108
6753QX Main Line Bore 90 Degree Right Angle Drive Assembly Parts ..........cccccccriiiimeiiniinnnnccsnnninnnns 108
650-2-38GX Special Belt Drive 90 Degree Right Angle Drive Assembly Parts ..........cccccoiiiiiiieennennninnnns 111
650-2-39B Cutterhead Package COmMPONENtS.........cccccerririiiiiiissmmrrres s sssnss s s s s s ssssmnn s s s s s s s s s smmnnsssssssns 114
650-2-39F Cutterhead Parts ..o 115
900-2-19 Micrometer Parts.........cccocuiiiiiiiiiiissire s 116
6801B Insert Holder Parts.........ccceiiiiiiiiieeiirs s s 117

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 VI

www.rottlermfg.com



EM69HP Parts Manual

6801C Insert Holder Parts..........ccoiiiiiiir i s s s e s 117
6801D Insert Holder Parts.........cccceiiiiiiiieeiirs s s 117
6801E Insert Holder Parts...........ccuiiiiiiiiiins s n e e 118
6801F Insert Holder Parts ... s 118
650-2-39C Cutterhead Package COMPONENtS.........cccccmrririiiiiissssmmrrressssssssssssss s s s s ssssmnns e s s sssssssssmmsnsssssssnns 119
650-2-39G Cutterhead Parts ... 120
900-2-19 Micrometer Parts.........cccocuiimiiiiiiissres s 121
6801C Insert Holder Parts.........ccceiiiiiiiieeiiss s s 122
6801D Insert Holder Parts.........ccccumiiiiiiiiiiiin s 122
6801E Insert Holder Parts...........cccuiiiiiiiiieiiins s 122
6801F Insert Holder Parts ... s n e 123
6801G Insert Holder Parts...........cccueiiiiiiieeiirni s 123
6801H Insert Holder Parts.........ccccuiiiiiiiiiiiiss s 123
6801J Insert Holder PArts ... nnn e 124
Special Main Line Boring Thrust Facing TOOIING .........cccccoiiiiimimmiiniicceceecsssss s e e e s e s e e e s snssssnsnns 124
6801M Indexable Insert Tool Holder Parts ... 124
6801P Indexable Insert Tool Holder Parts............occciiimiiiieiree s 125
501-29-6G INSert, TrianQUIAK ... ssssnr s s s e s e s s s samn s e e e s s s s s s s s mmnn e e e s e s snsssnnnnnnnnssnns 125
501-29-6H INSEIt SCrEW .....ciiiiiicieiiiei i s R e e e e e e e e s aa R R R e e e e e e a e mnnn R e e e e n e s 125
Special Main Line Boring Chamfering TooliNg .........cccccciiiiiiiiiiiiisssseeceesecscsss s s e s e s e s e 126
199-90 TOOI holder Parts .........ccciiiiiiiiiiiiei i nn e e e nnnnes 126
199-96 TOOI hOIdEr PArts ........cccciiiiiiiiiiir i s s e r e annn e e e e e e e nnnnnns 126
501-33E Tool bit, 45-Degree Chamfer ... sssss s ssnr e s s s mmnn e e e e snaas 126
650-3-56 Line Bore Pivot Table Parts..........cccciiiiieiiiissrrre s s s 127

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 VI

www.rottlermfg.com



EM69HP Parts Manual

Optional Digitizing and Probing System

APD-PROBE4 Components

ITEM PART # DESCRIPTION

1 6648P CAT 40 SHANK FOR RMP40 PROBE ASSEMBLY
650-3-59Z | PROBE ONLY-RMP40
650-3-59D | 100MM LONG X 6MM DIA. STYLUS PROBE ASSEMBLY
650-3-59C |50MM LONG X 6MM DIA. STYLUS PROBE ASSEMBLY

650-3-59K | STYLUS EXTENSION, RENISHAW PROBE
ASSEMBLY (50MM)

AW IN

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 1
www.rottlermfg.com



EM69HP Parts Manual

Optional 4th Axis Fixture for Cylinder Heads and Engine Blocks

5537 Automatic 4th Axis Fixture Headstock Parts

TN c T W 5538
@ I HEADSTOCK ASSEMBLY
Y Q EM69 4TH AXIS FIXTURE
S R
RO

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230
www.rottlermfg.com



[ Parts Manual

EM69HP
5538 HEADSTOCK ASSEMBLY - 4TH AXIS FIXTURE
ITEM | QTY PART NUMBER DESCRIPTION

1 1 [MF-189 STRAIGHT GREASE FITTING

2 1 |MF-233 Countersunk Hex-Head Plug 1/8

3 16 |MF-24 S.H.C.S.5/16 - 18 UNC -1 1/4

4 12 |MF-14 S.H.C.S.1/4 - 20 UNC - 3/4

5 3 |5538L M6x1 x 10MM LG. FLAT POINT SET SCREW

6 1 [5538B INPUT GEAR, RV8B0E GEARBOX, 4TH AXIS FIXTURE

7 1 |5538A GEAR REDUCTION, HEADSTOCK

8 4 [650-3-10 TN-5 T-Nut

9 4 [{100-19A Hardened washer 17/32 1.D.

10 1 |5538C HEADSTOCK HOUSING (MACHINING) 4TH AXIS

11 2 |650-3-9 Key

12 2 |MF-21 S.H.C.S.5/16 - 18 UNC - 5/8

13 4 |MF-150A 1/2-13UNC x 1-1/2" LONG HEX BOLT

14 8 |MF-88A Socket Button Head10 - 24 x 1/2

15 1 |[5538E COVER, HEADSTOCK - 4TH AXIS

16 1 |[5538F SUB PLATE, HEADSTOCK - 4TH AXIS FIXTURE

17 4 [650-3-93 PUSHER BLOCK, FACEPLATE - 4TH AXIS FIXTURE

18 4 (6310L 1/2-13UNC x 5/8" LONG SET SCREW, BRASS TIPPED

19 1 [5538G PORTING MOUNT, HEADSTOCK - 4TH AXIS FIXTURE

20 1 [5538H FACEPLATE (MACHINING), BLOCK MOUNT, HEADSTOCK -
4TH AXIS FIXTURE

21 1 [5538J PINION, FACEPLATE, HEADSTOCK - 4TH AXIS FIXTURE

22 1 [650-3-93B SERVO MOTOR, TILT - HEAD PORTING FIXTURE

23 1 [650-3-61N OIL SEAL

24 12 |650-4-27 M8x1.25 x 20

25 6 [MF-34 S.H.C.S.3/8-16 UNC -2

26 2 |MF-213B 1/2 x 1 Dowel Pin

27 1 [650-3-62V NUT, EXPANDING CAM LOCATOR - AUTO PERFORMANCE
FIXTURE

28 1 [650-3-62G COVER, CAM LOCATOR NUT - AUTO PERFORMANCE FIXTURE

29 1 [650-3-70D CONE WASHER, EXPANDING CAM LOCATOR - AUTO
PERFORMANCE FIXTURE

30 1 [650-3-62D CAM LOCATION SET-UP TOOL - AUTO PERFORMANCE FIXTURE

31 2 |MF-86 8-32UNC x 1/4" LG. SOCKET BUTTONHEAD SCREW

32 1 |MF-36 3/8-16UNC x 2-1/2" LG. S.H.C.S.

33 1 |MF-90 Socket Button Head1/4 - 20 x 1/2

34 4 [MF-12 S.H.C.S.1/4 - 20 UNC - 1/2

35 8 |[MF-33A 3/8-16UNC x 1-3/4" LG. S.H.C.S.

36 6 |[5538K M6x1 x 8MM LG. FLAT POINT SET SCREW

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 3

www.rottlermfg.com



EM69HP Parts Manual

5537 Automatic 4th Axis Fixture Tailstock Parts

5539
TAILSTOCK ASSEMBLY
EM69 4TH AXIS FIXTURE ° °
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 4

www.rottlermfg.com



Optional Equipment

RITILER

EM69HP Parts Manual
5539 TAILSTOCK ASSEMBLY - 4TH AXIS FIXTURE
ITEM|QTY| PART NUMBER DESCRIPTION
1 30 [MF-14 S.H.C.S5.1/4 - 20 UNC - 3/4
2 1 |MF-172 1/2-20UNF HEX JAM NUT
3 4 |650-3-10 TN-5 T-Nut
4 4 |100-19A Hardened washer 17/32 |.D.
5 2 |650-3-9 Key
6 2 |MF-21 S.H.C.S.5/16 - 18 UNC - 5/8
7 8 |MF21A S.H.C.S.5/16 - 18 UNC - 1/2
8 1 |Mf-92 Socket Button Head1/4 - 20 x 3/4
9 4 |5539T 1/4-28UNF x 1/2" LG. BRASS TIP SET SCREW
10 4 |MF-19A S.H.C.S.1/4 - 20 UNC - 2 1/4
11 1 |5539A TAIL STOCK HOUSING (MACHINING)
12 2 |5539H RAIL LINEAR RAIL UNIT OF LINEAR RAIL SYSTEM
13 1 |5539E NOSE HOUSING
14 8 |7314A Linear Rail Clamp
15 4 |MF-80 Hexagon Socket Flat Countersunk Head Cap Screw
16 1 |5539C UPPER BODY - TAILSTOCK (MACHINING) -4TH AXIS
FIXTURE
17 1 |5539F COVER, TAILSTOCK - 4TH AXIS FIXTURE
18 6 |MF-88A Socket Button Head10 - 24 x 1/2
19 1 |5539G NOSE SHAFT
20 1 |5539J ANGULAR CONTACT BEARING
21 1 |5539K OIL SEAL
22 1 |5539L ANGULAR CONTACT BEARING
23 1 |5539M BH12 BEARING NUT
24 1 |5539N BACK COVER, NOSE CAP, TAILSTOCK, 4TH AXIS FIXTURE
25 1 |5539P MOUNTING BLOCK, PORTING, TAILSTOCK, FIXTURE
26 1 15539Q STROKING CYLINDER
27 1 |504-37-8A NUT, MOUNTING, CYLINDER
28 6 |MF-4 S.H.C.S.10-24 UNC - 3/8
29 2 |MF-213B 1/2 x 1 Dowel Pin
30 1 |650-3-61K CUSHION, TAILSTOCK - AUTO PERFORMANCE FIXTURE
31 2 |5539S ROD, CLAMP, LINEAR RAIL CARRIAGE, TAILSTOCK - 4TH
AXIS FIXTURE
32 3 |MF-59 Flat Point 1/4-20 UNC x 0.38
33 4 |7314B carriage |CAR UNIT OF LINEAR RAIL SYSTEM
34 | 16 |650-4-24 M8x1.25 x 30 LG. S.H.C.S.
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 5

www.rottlermfg.com



EM69HP Parts Manual

5537B Universal Cylinder Head Mounting System Parts

5537B HEAD PORTING TOOLING SET - 5537A 4TH AXIS FIXTURE
ITEM [QTY| PART NUMBER DESCRIPTION
1 1 |5538G PORTING MOUNT, HEADSTOCK -
4TH AXIS FIXTURE
2 4 |MF-213B 1/2 x 1 Dowel Pin
3 6 |[MF-34 S.H.C.S.3/8 - 16 UNC - 2
4 4 |MF-19A S.H.C.5.1/4-20 UNC - 2 1/4
5 1 |5539P MOUNTING BLOCK, PORTING,
TAILSTOCK, P69AHD FIXTURE
6 4 |5539T 1/4-28UNF x 1/2" LG. BRASS TIP SET
SCREW
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 6

www.rottlermfg.com



RITILER

Optional Equipment

EM69HP Parts Manual
5537C Universal Engine Block Mounting System Parts
5537C BLOCK FIXTURING TOOLING SET - 5537A 4TH AXIS FIXTURE
ITEM|QTY|PART NUMBER DESCRIPTION

1 1 |5538H FACEPLATE (MACHINING), BLOCK MOUNT, HEADSTOCK
4TH AXIS FIXTURE

2 4 1650-3-93 PUSHER BLOCK, FACEPLATE - 4TH AXIS FIXTURE

3 4 [6310L 1/2-13UNC x 5/8" LONG SET SCREW, BRASS TIPPED

4 8 |MF-14 S.H.C.S.1/4 - 20 UNC - 3/4

5 2 |MF-86 Socket Button Head8 - 32 x 1/4

6 1 |650-3-62V NUT, EXPANDING CAM LOCATOR - AUTO PERFORMANCE
FIXTURE

7 1 [650-3-62G COVER, CAM LOCATOR NUT - AUTO PERFORMANCE FIXTURE

8 8 |MF-33 Hexagon Socket Head Cap Screw

9 1 |650-3-70D CONE WASHER, EXPANDING CAM LOCATOR - AUTO
PERFORMANCE FIXTURE

10 1 |650-3-62D CAM LOCATION SET-UP TOOL - AUTO PERFORMANCE FIXTURE

11 1 |Mf-36 S.H.C.S.3/8-16 UNC - 2 1/2

12 1 [5538J PINION, FACEPLATE, HEADSTOCK - P69AHD 4TH AXIS FIXTURE

13 | 4 |MF-12 S.H.C.S.1/4 - 20 UNC - 1/2

14 1 |[MF-90 Socket Button Head1/4 - 20 x 1/2

15 | 1 |650-3-61K CUSHION, TAILSTOCK - AUTO PERFORMANCE FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com



EM69HP Parts Manual

650-3-84 Overhead Camshaft Block Fixture Parts

THIS SPACER PLATE FOR BLOCKS 650-3-84
WITH EXTRA WIDE BELL HOUSING
SURFACES OR SEAL HOUSINGS THAT UNIVERSAL PAN RAIL ALIGNMENT FIXTURE ASSEMBLY
PROTRUDE PAST BELL HOUSING OVERHEAD CAM BLOCKS
SURFACE. @ 4TH AXIS FIXTURE
SPACER PLATE RELOCATES
BASE PLATES OUT TO REACH
PAN RAIL SURFACE WHEN
USING FACEPLATE SPACER
USE THIS BASE PLATE

FOR V-BLOCK STYLE
ENGINE BLOCKS

THIS BASE PLATE
FOR Y-BLOCK STYLES
WITH EXTRA CLEARANCE

USE THIS BASE PLATE
FOR Y-BLOCK STYLE

ENGINE BLOCKS
THIS BASE PLATE
FOR V-BLOCKS WITH
EXTRA WIDE MAIN CAPS
USE LONGER SCREWS (12) WHEN INSTALLING " REPLACE STOCK PISTON GAP (650-3-61H) AND
BASE PLATE WITH SPACER PLATE CUSHION (850-3-61K) WITH EXTENDED CAP
AND EXTENDED CUSHION (5).
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 8

www.rottlermfg.com



Parts Manual

EMG9HP
650-3-84 OVERHEAD CAM BLOCK FIXTURE ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION
1 2 |650-3-84C PUSH BLOCK
2 4 |MF-17 1/4-20UNC x 1-1/2" LG. S.H.C.S.
3 2 650-3-84D 1/2-13UNC x 2" LG. SOCKET FLAT POINT SET SCREW
4 1 |650-3-84A FRAME (MACHINING), V-BLOCK STYLE (STANDARD WIDTH) PAN RAIL
ALIGNMENT FIXTURE
5 4 |MF-176 1/4" FLAT WASHER
6 1 |650-3-84E FRAME, Y-BLOCK STYLE (STANDARD), PAN RAIL ALIGNMENT FIXTURE
7 4 |MF-97C 3/8-16UNC x 1-1/4" LG. Hexagon Socket Button Head Cap Screw
8 2 |MF-171 1/2-13UNC HEX JAM NUT
9 1 |650-3-84F FRAME (MACHINING), V-BLOCK STYLE (WIDE CLEARANCE) PAN RAIL
ALIGNMENT FIXTURE
10 1 |650-3-84G FRAME, Y-BLOCK STYLE (EXTENDED), PAN RAIL ALIGNMENT FIXTURE
11 1 650-3-84p SPACER, PAN RAIL FIXTURE - 4TH AXIS FIXTURE
12 4 |650-3-84T 3/8-16UNC x 1-3/4" LG. SOCKET BUTTON HEAD CAPSCREW
13 6 |MF-22 S.H.C.S.5/16 - 18 UNC - 3/4
14 1 |650-3-84Q PISTON CAP, SPECIAL 1" EXTENDED, TAILSTOCK - 4TH AXIS FIXTURE
15 1 |650-3-84R CUSHION, SPECIAL EXTENDED, TAILSTOCK - 4TH AXIS FIXTURE
16 1 |650-3-84M SPACER PLATE (MACHINING), HEADSTOCK, LKQ BLOCK SELECTION - 4TH AXIS
FIXTURE
THIS SET SCREW WILL BE
ADJUSTED AT EACH
BLOCK LOADING
o
\
N Q
)
9
Y 9 ONCE SET, THIS SET SCREW
WOULD REMAIN STATIONARY
SET SCREW LOCATION
CAN BE ADJUSTED BY
MOVING TO OTHER
TAPPED HOLE AND/OR
MOVING BLOCK ON BASE
PLATE
650-3-62B
INDEXER
FACEPLATE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com



Optional Equipment

Parts Manual

EMG69HP

PUSH BLOCKS AND SET SCREWS POSITIONED —,

TOALLOW SET SCREWS TO CONTACT A
MACHIMNED CONSISTANT SURFACE OM THE
PAMN RAIL OF THE BLOCK

BASE PLATE IS5 MOUMNTED TO INDEXER: —.
FACEFLATE. APFROFPRIATE FACE PLATE
PROVIDES CLEARANCE FOR MAIN CAP AND
ALLOWS SET SCREWS TO REACH BLOCK
FAN RAILS.

THIS SET SCREW LOOSENED TO e
UNLOAD AMD LOAD BLOCK.
AFTER BLOCK IS ROTATED TO
CONTACT OTHER SET SCREW
THIS SCREW ADJUSTS
AGAINST PAN RAIL AND LOCKED
WITH JAM NUT TO HOLD BLOCK IN
FLACE DURING MACHIMING.

BLOCK LOADED WITH PAN RAIL FURTHEST FROM
OPERATOR ROTATED AGAINST THIS SET SCREW.
SET SCREW LOCEED IN PLACE WITH JAM MUT.

10

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com



M| Optional Equipment

EM69HP Parts Manual

THIS SET SCREW WILL BE
ADJUSTED AT EACH
BLOCK LOADING

ONCE SET, THIS SET SCREW
WOULD REMAIN STATIONARY

SET SCREW LOCATION
CAN BE ADJUSTED BY
MOVING TO OTHER
TAPPED HOLE AND/OR
MOVING BLOCK ON BASE
PLATE

650-3-84 OVERHEAD CAM BLOCK FIXTURE
INSTALLATION AND OPERATING INSTRUCTIONS
V-BLOCK APPLICATIONS

INSTALLATION: LOCATE THE 650-3-84A BASE PLATE ONTO THE 650-3-62B INDEXER FACEPLATE
USING (4) EXISTING 3/8-16UNC TAPPED HOLES IN FACEPLATE. FASTEN BASE PLATE USING (4)
MF-97C SOCKET BUTTONHEAD SCREWS.

OPERATING: THIS FIXTURE LOCATES THE PAN RAILS OF V-STYLE OVERHEAD CAM BLOCK USING (2)
650-3-84D FLAT POINT SET SCREWS TO LEVEL THE BLOCK.

INSTALL THE BLOCK USING THE APPROPRIATE MAIN LOCATORS WITH THE INDEXER SET AT 0
DEGREES.

WITH THE MF-171 HEX NUTS LOOSE, ADJUST THE 650-3-84D SET SCREWS TO CONTACT THE PAN
RAIL OF THE BLOCK. MULTIPLE MOUNTING HOLES ARE PROVIDED TO ALTER THE LOCATION OF THE
650-3-84C PUSH BLOCKS AND THE SET SCREWS CAN BE MOVED TO EITHER HOLE TO FIT DIFFERENT
BLOCKS.

ONCE THE BLOCK IS LEVEL AND THE SET SCREWS ARE BOTH CONTACTING THE PAN RAILS,
TIGHTEN THE MF-171 HEX NUTS, CHECK THE BLOCK FOR LEVEL, AND MACHINE.

TO UNLOAD THIS BLOCK AND LOAD ANOTHER BLOCK OF THE SAME STYLE:

LOOSEN THE HEX NUT AND SET SCREW NEAREST TO THE OPERATOR. REMOVE THE BLOCK AND
INSTALL THE NEXT BLOCK. ROTATE THIS BLOCK TO CONTACT THE SET SCREW TO THE REAR OF
THE FACEPLATE (FURTHEST FROM THE OPERATOR). ADJUST FRONT SET SCREW TO CONTACT THE
BLOCK AND TIGHTEN THE HEX NUT. IT IS ADVISABLE TO CHECK THE BLOCK FOR LEVEL DUE TO THE
POSSIBILITY OF VARIATION BETWEEN BLOCKS.

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 11
www.rottlermfg.com



M| Optional Equipment

EM69HP Parts Manual

THIS SET SCREW WILL BE
ADJUSTED AT EACH
BLOCK LOADING

ONCE SET, THIS SET SCREW
WOULD REMAIN STATIONARY

SET SCREW LOCATION
CAN BE ADJUSTED BY
MOVING TO OTHER
TAPPED HOLE AND/OR
MOVING BLOCK ON BASE
PLATE

650-3-84 OVERHEAD CAM BLOCK FIXTURE
INSTALLATION AND OPERATING INSTRUCTIONS
Y-BLOCK APPLICATIONS

INSTALLATION: LOCATE THE 650-3-84E BASE PLATE ONTO THE 650-3-62B INDEXER FACEPLATE
USING (4) EXISTING 3/8-16UNC TAPPED HOLES IN FACEPLATE. FASTEN BASE PLATE USING (4)
MF-97C SOCKET BUTTONHEAD SCREWS.

OPERATING: THIS FIXTURE LOCATES THE PAN RAILS OF OVERHEAD CAM BLOCKS USING (2)
650-3-84D FLAT POINT SET SCREWS TO LEVEL THE BLOCK.

INSTALL THE BLOCK USING THE APPROPRIATE MAIN LOCATORS WITH THE INDEXER SET AT 0
DEGREES.

WITH THE MF-171 HEX NUTS LOOSE, ADJUST THE 650-3-84D SET SCREWS TO CONTACT THE PAN
RAIL OF THE BLOCK. MULTIPLE MOUNTING HOLES ARE PROVIDED TO ALTER THE LOCATION OF THE
650-3-84C PUSH BLOCKS AND THE SET SCREWS CAN BE MOVED TO EITHER HOLE TO FIT DIFFERENT
BLOCKS.

ONCE THE BLOCK IS LEVEL AND THE SET SCREWS ARE BOTH CONTACTING THE PAN RAILS,
TIGHTEN THE MF-171 HEX NUTS, CHECK THE BLOCK FOR LEVEL, AND MACHINE.

TO UNLOAD THIS BLOCK AND LOAD ANOTHER BLOCK OF THE SAME STYLE:

LOOSEN THE HEX NUT AND SET SCREW NEAREST TO THE OPERATOR. REMOVE THE BLOCK AND
INSTALL THE NEXT BLOCK. ROTATE THIS BLOCK TO CONTACT THE SET SCREW TO THE REAR OF
THE FACEPLATE (FURTHEST FROM THE OPERATOR). ADJUST FRONT SET SCREW TO CONTACT THE
BLOCK AND TIGHTEN THE HEX NUT. IT IS ADVISABLE TO CHECK THE BLOCK FOR LEVEL DUE TO THE
POSSIBILITY OF VARIATION BETWEEN BLOCKS.

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 12
www.rottlermfg.com



EM69HP Parts Manual

5537D Universal 3 Jaw Chuck and Center Parts

5537D - ROTARY CHUCK FIXTURE ASSEMBLY - 4TH AXIS FIXTURE
ITEM QTY | PART NUMBER DESCRIPTION

1 1 |5537F BASE PLATE, ADAPTER, ROTARY CHUCK FIXTURE, 4TH
AXIS FIXTURE

2 1 |5537G FRONT PLATE, ADAPTER, ROTARY CHUCK FIXTURE, 4TH
AXIS FIXTURE

3 MF-30 S.H.C.S. 3/8-16UNC x 3/4" LONG

4 1 |55837E CHUCK, ROTARY CHUCK FIXTURE, 4TH AXIS

5 4 |NEED # HEX SOCKET FLAT POINT SET SCREW 1/4-28UNF x 1/4"
LONG

6 4 |[NEED # S.H.C.S. M10x1.5 x 50mm LONG

7 6 |NEED# S.H.C.S. M10x1.5 x 20mm LONG

8 4 1100-19 Washer

9 4 1502-30-10L HEX BRASS TIPPED SET SCREW 3/8-24UNF x 3/8" LONG

10 1 |5537H TAILSTOCK ADAPTER, ROTARY CHUCK FIXTURE - 4TH
AXIS FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 13

www.rottlermfg.com



EM69HP Parts Manual

5511 Automatic 4th Axis Cylinder Head Fixture Parts

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 14
www.rottlermfg.com



EMG69HP

RITILER

Optional Equipment
Parts Manual

5509 INDEXER HEAD STOCK ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION

1 1 5509A HEAD STOCK (MACHINING)

2 7 |MF-88 BUTTON HEAD SCREW
10-24UNC x 5/8" LG.

3 6 [650-4-50 M14x2 x 65mm LG. S.H.C.S.

4 16 |MF-25 S.HC.S.5/16-18 UNC -1 1/2

5 2 |650-3-9 Key

6 2 |MF-21 S.H.C.S.5/16 - 18 UNC - 5/8

7 3 [650-3-10 TN-5 T-Nut

8 3 100-19A Hardened washer 17/32 1.D.

9 3 |MF-149C Hex Bolt 1/2-13 x 2

10 1 MF-189 STRAIGHT GREASE FITTING

11 1 MF-233 1/8-27NPT PIPE PLUG

12 2 |MF-213B 1/2 x 1 Dowel Pin

13 4 |MF-14 S.H.C.S.1/4 - 20 UNC - 3/4

14 1 5506C REDUCTION GEARBOX

15 1 5506D INPUT GEAR (REWORK) -
REDUCTION GEARBOX

16 1 650-3-61N OIL SEAL

17 1 5509C COVER, HEAD STOCK, INDEXER

18 1 5509D MOUNT BLOCK, HEAD STOCK
END

19 3 |5506G SET SCREW REWORK 1/4-20

20 6 [5506Q 1/4-20UNC x 3/16" LG. SOCKET
FLAT POINT SET SCREW

21 1 9020N SERVO MOTOR

22 2 |502-6-8 ELBOW, 90 DEG. 3/4"

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

15



EM69HP Parts Manual

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 16
www.rottlermfg.com



EM69HP Parts Manual

5510 INDEXER TAIL STOCK
ITEM QTY PART NUMBER DESCRIPTION

1 1 |6777B LOCKNUT

2 2 |502-9-72B Ball Bearing,

3 8 |MF-176 SAE FLAT WASHER 1/4"

4 12 |MF-14 S.H.C.S.1/4 - 20 UNC - 3/4

5 1 |5510A TAILSTOCK HOUSING (MACHINING)

6 10 |MF-88 BUTTON HEAD SCREW 10-24UNC x
5/8" LG.

7 6 |MF-56B SOCKET FLAT POINT SET SCREW
10-32UNF x 1/2" LG.

8 2 |MF-213B 1/2 x 1 Dowel Pin

9 2 |650-3-9 Key

10 2 |MF-21 S.H.C.S. 5/16 - 18 UNC - 5/8

11 4 |MF-149C Hex Bolt 1/2-13 x 2

12 4 1650-3-10 TN-5 T-Nut

13 4 |100-19A Hardened washer 17/32 1.D.

15 1 15510D MOUNTING BLOCK, FIXTURE -
TAILSTOCK

16 1  |5510E CENTER SHAFT, TAILSTOCK

17 2 |5510F REAR BEARING CUP, TAILSTOCK -

18 1 15510C COVER, TAIL STOCK, INDEXER

19 2 |MF-6 Hexagon Socket Head Cap Screw

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 17

www.rottlermfg.com



RITILER

Optional Equipment

EM69HP Parts Manual
Cylinder Head Digitizing and Porting Fixture Plates:
PFIX-SBC Porting Fixture Parts
Q
QO Q
™N
Q
L~
PFIX-SBC SMALL BLOCK CHEVROLET FIXTURE ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION
1 1 5504G FIXTURE PLATE (MACHINING) SMALL
BLOCK CHEVROLET
2 2 5505C LOCATING PIN, SMALL BLOCK
CHEVROLET HEAD FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230
www.rottlermfg.com

18



EMG69HP

PFIX-BBC Porting Fixture Parts

Optional Equipment
Parts Manual

PFIX-BBC CHEVROLET BIG BLOCK FIXTURE ASSEMBLY

FIXTURE

ITEM QTY | PART NUMBER DESCRIPTION
1 1 5504 FIXTURE PLATE, CHEVROLET BIG
BLOCK
2 2 5505 LOCATING PIN, BB CHEV HEAD

www.rottlermfg.com

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

19



EMG69HP

[ Parts Manual

PFIX-LS1 Porting Fixture Parts

PFIX-LS1 LS1 CHEVROLET FIXTURE ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION
1 1 5504J FIXTURE PLATE, LS1 CHEVROLET
HEAD
2 2 |5505B LOCATING PIN, LS1 CHEVROLET
HEAD FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 20

www.rottlermfg.com



EMG69HP

PFIX-SBF Porting Fixture Parts

Optional Equipment
Parts Manual

e

www.rottlermfg.com

PFIX-SBF SMALL BLOCK FORD HEAD FIXTURE ASSEMBLY
ITEM | QTY PART NUMBER DESCRIPTION
1 1 |5504N FIXTURE PLATE (MACHINING) SMALL
BLOCK FORD
2 2 |5505G LOCATING PIN, SB FORD HEAD
FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 21



EMG69HP

PFIX-BBF Porting Fixture Parts

Optional Equipment
Parts Manual

PFIX-BBF FORD BIG BLOCK (429/460) HEAD FIXTURE ASSEMBLY

ITEM | QTY PART NUMBER DESCRIPTION

1 1 [5504Q FIXTURE PLATE, BIG BLOCK FORD
(429/460)

2 2 [5505J LOCATING PIN - FORD BIG BLOCK,

HEAD FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230
www.rottlermfg.com

22



EM69HP

Parts Manual
PFIX-BBF1 Porting Fixture Parts

PFIX-BBF1 FIXTURE PLATE ASSY, FORD FE BIG BLOCK (390/427/428)
ITEM QTY |PART NUMBER DESCRIPTION
1 1 |5514L ADAPTER PLATE (MACHINING) FE BIG
BLOCK FORD (390, 427, 428)
2 2 |5505J LOCATING PIN - FORD BIG BLOCK, HEAD
FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 23

www.rottlermfg.com



EM69HP Parts Manual

PFIX-FORD1 Porting Fixture Parts

PFIX-FORD1 FIXTURE ASSEMBLY - FORD 5.4L
ITEM | QTY PART NUMBER DESCRIPTION
1 1 |5504U FIXTURE PLATE (MACHINING)
FORD 5.4L HEAD
2 2 |5505L LOCATING PIN, FORD 5.4L HEAD
FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 24

www.rottlermfg.com



EM69HP Parts Manual

PFIX- FORD2 Porting Fixture Parts

PFIX-FORD2 FORD INLINE 6 (ARGENTINA) FIXTURE ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION
1 2 |MF-14 1/4-20UNC x 3/4" LG. S.H.C.S.
2 1 |5505N ALIGNMENT BAR
3 1 |5504W FIXTURE PLATE TAIL STOCK END
4 2 |5505P LOCATING PIN, FORD (ARGENTINA)
INLINE 6 HEAD FIXTURE
5 1 |5504V FIXTURE PLATE HEAD STOCK END
6 2 |MF-176 SAE FLAT WASHER 1/4"
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 25

www.rottlermfg.com



EM69HP Parts Manual

PFIX-PRO1 Porting Fixture Parts

PFIX-PRO1 PRO STOCK BIG BLOCK GM FIXTURE ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION

1 1 MF-88A BUTTON HEAD SCREW 10-24UNC x
5/8" LG.

2 1 5505 LOCATING PIN, BB CHEV HEAD
FIXTURE

3 1 |5504D FIXTURE PLATE (MACHINING), PRO
STOCK BIG BLOCK GM

4 1 |55056A LOCATING PIN (MOVABLE), PRO
STOCK BIG BLOCK GM CYLINDER
HEAD

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 26

www.rottlermfg.com



EM69HP Parts Manual

PFIX-PRO2 Porting Fixture Parts

PFIX-PRO2 PRO STOCK OLDSMOBILE DRCE FIXTURE ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION
1 2 |5505E LOCATING PIN - OLDSMOBILE
DRCE BIG BLOCK HEAD FIXTURE
2 1 |5504M FIXTURE PLATE (MACHINING), PRO
STOCK BIG BLOCK GM

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 27
www.rottlermfg.com



EMG69HP

RITILER

PFIX-PRO3 Porting Fixture Parts

Optional Equipment
Parts Manual

PFIX-PRO3 BBC 5.0" BORE SPACING HEAD FIXTURE ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION
1 1 155144 FIXTURE PLATE (MACHINING)-
PROSTOCK BIG BLOCK CHEVY 5.0"
SPACING CYLINDER HEAD
2 2 |5505 LOCATING PIN, BB CHEV HEAD
FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

28



EM69HP Parts Manual

PFIX-PRO4 Porting Fixture Parts

PFIX-PRO4 FIXTURE PLATE ASSEMBLY- PROSTOCK BIG BLOCK CHEVY 5.3" SP
ITEM | QTY | PART NUMBER DESCRIPTION
1 1 |5514K FIXTURE PLATE (MACHINING)- PROSTOCK
BIG BLOCK CHEVY 5.0" SPACING CYLINDER
HEAD
2 2 |5505 LOCATING PIN, BB CHEV HEAD FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 29

www.rottlermfg.com



EM69HP Parts Manual

PFIX-PRO5 Porting Fixture Parts

PFIX-PRO5 SPECIAL PRO STOCK OLDS DRCE FIXTURE ASSEMBLY
ITEM | QTY |PART NUMBER DESCRIPTION
1 1 |6517J FIXTURE PLATE (MACHINING) SPECIAL PRO STOCK
OLDS DRCE
2 2 |5517K LOCATING PIN - SPECIAL OLDS DRCE HEAD FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 30

www.rottlermfg.com



PFIX-BUICK Porting Fixture Parts

Q A
Q
\
. \ \

EM69HP Parts Manual
(9
Q
<
Q

Q
Q
Q
L~
PFIX-BUICK BUICK V6 HEAD FIXTURE ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION
1 1 |5504S FIXTURE PLATE (MACHINING) SMALL BLOCK
CHEVROLET
2 2 |5505K LOCATING PIN, BIG BLOCK MOPAR - HEAD
FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 31

www.rottlermfg.com



EM69HP Parts Manual

PFIX-SBM Porting Fixture Parts

PFIX-SBM SMALL BLOCK MOPAR FIXTURE ASSEMBLY

ITEM QTY PART NUMBER DESCRIPTION
1 1 5504L FIXTURE PLATE (MACHINING) SMALL
BLOCK MOPAR
2 2 |5505D LOCATING PIN, SMALL BLOCK MOPAR
HEAD FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 32
www.rottlermfg.com



EMG69HP

RITILER

PFIX-BBM Porting Fixture Parts

0

0

0
0
© .
g 0
0
Q@
0

R

Optional Equipment
Parts Manual

PFIX-BBM BIG BLOCK MOPAR CYLINDER HEAD FIXTURE ASSEMBLY

ITEM | QTY PART NUMBER DESCRIPTION
1 1 |5504E BIG BLOCK MOPAR CYLINDER HEAD
FIXTURE
2 2 |5505F LOCATING PIN, BIG BLOCK MOPAR -

HEAD FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230
www.rottlermfg.com

33



EMG69HP

[ Parts Manual

PFIX-PONT Porting Fixture Parts

PFIX-PONT FIXTURE PLATE ASSEMBLY PONTIAC CYLINDER HEAD
ITEM QTY PART NUMBER DESCRIPTION
1 1 |5504P FIXTURE PLATE (MACHINING)
PONTIAC CYLINDER HEAD
2 2 |5505H LOCATING PIN, PONTIAC CYLILNDER
HEAD FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 34

www.rottlermfg.com



EMG69HP

RITILER

PFIX-FORD1 Porting Fixture - Ford (Modular)

\

o
4 Q\
Z

<
Q
<=
Q)

Q

Q

Q

PFIX-FORD1 FIXTURE ASSEMBLY - FORD 5.4L

ITEM QTY PART NUMBER DESCRIPTION
1 1 |5504U FIXTURE PLATE (MACHINING)
FORD 5.4L HEAD
2 2 |5505L LOCATING PIN, FORD 5.4L HEAD

FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230
www.rottlermfg.com

Optional Equipment
Parts Manual

35



EM69HP Parts Manual

PFIX-HEMI Porting Fixture Parts

PFIX-HEMI MOPAR 5.7L HEMI FIXTURE ASSEMBLY
ITEM| QTY | PART NUMBER DESCRIPTION
1 1 |5514F FIXTURE PLATE (MACHINING) MOPAR
5.7 HEMI
2 2 |5505Y LOCATING PIN, MOPAR 5.7 HEMI HEAD
FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 36

www.rottlermfg.com



EMG69HP

RITILER

PFIX-CYCLE Porting Fixture Parts

Optional Equipment
Parts Manual

www.rottlermfg.com

PFIX-CYCLE FIXTURE ASSEMBLY, HONDA INLINE 4 HEAD
ITEM QTY PART NUMBER DESCRIPTION
1 1 5514 FIXTURE PLATE, HONDA INLINE 4/
TRIUMPH INLINE 3 HEADS
2 2 |5505S LOCATING PIN, HONDA INLINE 4
HEAD
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 37



Optional Equipment

EM69HP Parts Manual
PFIX-CYCLE1 Porting Fixture Parts
Q
Q
Q
= )
Q
-
PFIX-CYCLE1 FIXTURE ASSEMBLY, TRIUMPH INLINE 3
ITEM QTY | PART NUMBER DESCRIPTION

1

5514

INLINE 3 HEADS

FIXTURE PLATE, HONDA INLINE 4/ TRIUMPH

www.rottlermfg.com

2 2 |5505C LOCATING PIN, SMALL BLOCK CHEVROLET
HEAD FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 38



EMG69HP

RITILER

PFIX-CYCLE3 Porting Fixture Parts

Optional Equipment
Parts Manual

PFIX-CYCLE3 FIXTURE ASSEMBLY, YAMAHA YZF1000 HEAD

ITEM

QTY

PART NUMBER

DESCRIPTION

1

1

5514A

FIXTURE PLATE, MOTORCYCLE HEAD

#4

5505U

LOCATING PIN, YAMAHA YZF1000 HEAD

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 39

www.rottlermfg.com



EMG69HP

PFIX-CYCLE10 Porting Fixture Parts

[ Parts Manual

PIN INSTALLATION
BACK VIEW

PFIX-CYCLE10 FIXTURE PLATE ASSEMBLY, HD PROSTOCK HEADS (CHAMBER MOUNT)
ITEM QTY | PART NUMBER DESCRIPTION
1 1 5524E HEAD PLATE (MACHINING), HD PROSTOCK (CHAMBER
MOUNT)
2 4 5524B LOCATING PIN - HD PRO STOCK HEAD
3 4 MF-88 10-24UNC x 3/8" LG. Hexagon Socket Button Head Cap Screw
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 40

www.rottlermfg.com



EM69HP Parts Manual

PFIX-CYCLE11 Porting Fixture Parts

PFIX-CYCLE11 FIXTURE PLATE ASSEMBLY, CR250/CR450 HEAD

ITEM QTY PART NUMBER DESCRIPTION

1 1 |5533 FIXTURE PLATE (MACHINING),

CR250/CR450 HEAD FIXTURE

2 8 |5533B LOCATION SLEEVE, CR250,
CR250/CR450 HEAD FIXTURE

3 8 |5533C LOCATION SLEEVE, CR450,
CR250/CR450 HEAD FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 41
www.rottlermfg.com



EM69HP Parts Manual

PFIX-DSL1 Porting Fixture Parts

QQ
0
Q
®
®

Q
Q
=5 %
Q
L~
PFIX-DSL1 FIXTURE PLATE ASSEMBLY, CUMMINS 5.9L
ITEM QTY PART NUMBER DESCRIPTION
1 1 5514C FIXTURE PLATE (MACHINING) 5.9L
CUMMINS
2 1 5505W LOCATING PIN #2, CUMMINS 5.9L
CYLINDER HEAD
3 1 5505V LOCATING PIN #1, CUMMINS 5.9L
CYLINDER HEAD
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 42

www.rottlermfg.com



RITILER

Optional Equipment

EM69HP Parts Manual
PFIX-DSL2 Porting Fixture Parts
PFIX-DSL2 HEAD FIXTURE ASSEMBLY - DURAMAX DIESEL HEAD
ITEM QTY PART NUMBER DESCRIPTION
1 1 5514D FIXTURE (MACHINING) DURAMAX
HEAD
2 2 |5505X LOCATING PIN - DURAMAX HEAD
FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

43



EM69HP Parts Manual

PFIX-DSL3 Porting Fixture Parts

PFIX-DSL3 INTERNATIONAL INLINE 6 DIESEL FIXTURE PLATE ASSEMBLY
ITEM [ QTY PART NUMBER DESCRIPTION
1 1 5523 INTERNATIONAL INLINE 6 HEAD PLATE
(MACHINING)
2 2 [5523B LOCATION RING, INTERNATIONAL INLINE
6 HEAD FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 44
www.rottlermfg.com



EMG69HP

PFIX-DSL4 Porting Fixture Parts

[ Parts Manual

PFIX-DSL4 FORD 6.0/6.4L DIESEL FIXTURE ASSEMBLY
ITEM QTY |PART NUMBER DESCRIPTION
1 1 |5514R HEAD FIXTURE PLATE (MACHINING), FORD
6.0/6.4L DIESEL
2 2 |5517P LOCATING PIN, FORD 6.4 DIESEL, FIXTURE
ASSEMBLY
3 2 |[5517R LOCATING PIN, FORD 6.0 DIESEL, FIXTURE
ASSEMBLY
4 2 |MF-88 BUTTON HEAD SCREW 10-24UNC x 5/8" LG.

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

45



EM69HP Parts Manual

PFIX-DSLS5 Porting Fixture Parts

PFIX-DSL5 FORD 7.3L DIESEL FIXTURE ASSEMBLY
ITEM QTY |PART NUMBER DESCRIPTION
1 1 5514S FIXTURE PLATE (MACHINING) - FORD 7.3L
DIESEL CYLINDER HEAD
2 2 |5517Q LOCATING PIN - FORD 7.3L DIESEL HEAD
FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 46

www.rottlermfg.com



EMG69HP

PFIX-DSL6 Porting Fixture Parts

[ Parts Manual

PFIX-DSL6 FIXTURE PLATE ASSEMBLY, 5.9/6.7 CUMMINS HEAD (RETAINER SIDE MOUNT)
ITEM QTY PART NUMBER DESCRIPTION
1 1 |5528A FIXTURE PLATE (MACHINING) INLINE DIESEL HEAD
(RETAINER SIDE MOUNT)
2 2 |5528B LOCATING PIN, 5.9/6.7 CUMMINS HEAD FIXTURE
(RFTAINING SINDF MOLINT)

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

47



EMG69HP

PFIX-DSL7 Porting Fixture Parts

[ Parts Manual

PFIX-DSL7 FIXTURE PLATE ASSEMBLY, 5.9/6.7 CUMMINS (RETAINER SIDE MOUNT)
ITEM QTY | PART NUMBER DESCRIPTION
1 1 [5527 FIXTURE PLATE (MACH.), SPECIAL RETAINER SIDE
MOUNT - 6.6 DURAMAX, 6.4 FORD, 6.0 FORD
2 2 |5527A LOCATING PIN (.417 DIA.), 6.0L FORD HEAD (RETAINER
SIDE MOUNT)
3 2 |5527B LOCATING PIN (.508 DIA.), 6.4L FORD HEAD (RETAINER
SIDE MOUNT)
4 4 |MF-86 Hexagon Socket Button Head Cap Screw

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

48



EMG69HP

PFIX-VIPER Porting Fixture Parts

Optional Equipment
Parts Manual

www.rottlermfg.com

PFIX-VIPER FIXTURE ASSEMBLY - DODGE VIPER V10 HEAD
ITEM QTY PART NUMBER DESCRIPTION
1 1 |5514T FIXTURE PLATE (MACHINING) -
DODGE VIPER V10 HEAD
2 2 |5528C LOCATOR PIN - DODGE VIPER V10
HEAD
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 49



EMG69HP

PFIX-PORSCHE Porting Fixture Parts

Optional Equipment
Parts Manual

www.rottlermfg.com

PFIX-PORSCHE - HEAD MOUNT PLATE ASSEMBLY (SPECIAL PORSCHE 3 HEAD)
ITEM | QTY PART NUMBER DESCRIPTION
1 1 |5514Q HEAD MOUNT PLATE (SPECIAL PORSCHE
3 HEAD)
2 4 |MF-33 3/8-16UNC x 1-1/2" LG. S.H.C.S.
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 50



Optional Equipment

EM69HP Parts Manual

5536 Porting Fixture Parts

()
0

(D

T et

5536 VW AIR COOLED HEAD FIXTURE ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION

1 1 [5536A FIXTURE PLATE, VW AIR COOLED HEAD
FIXTURE ASSEMBLY

2 1 |5536B SPACER BAR, VW AIR COOLED HEAD
FIXTURE

3 2 |5536C LOCATING PIN, VW AIR COOLED HEAD
FIXTURE

4 2 |5536D S.H.C.S. M10x1.5 x 45mm LONG

5 2 |MF-16 S.H.C.5.1/4-20 UNC -1 1/4

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 51

www.rottlermfg.com



EMG69HP

RITILER

5517B Universal Semi-finished Fixture Plate Parts

5517B OVERHEAD CAM FIXTURE PLATE ASSEMBLY

ITEM QTY PART NUMBER DESCRIPTION
1 1 [5517A OVERHEAD CAM
FIXTURE PLATE
2 4 |MF-45 S.H.C.S. 1/2-13 UNC X
2

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

Optional Equipment

Parts Manual

52



RITILER

Optional Equipment

EM69HP Parts Manual
5517S Universal Semi-finished Fixture Plate Parts
5 (2)
e
)
N\ ,/
. (D)
Q
Q
e
Q
5517S OVERHEAD CAM FIXTURE PLATE ASSEMBLY (EXTRA LONG)
ITEM QTY PART NUMBER DESCRIPTION
1 1 5517T OVERHEAD CAM FIXTURE PLATE
(EXTRA LONG)
2 4 MF-45 SH.C.S.1/2-13UNC-2
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 53

www.rottlermfg.com



EM69HP Parts Manual

650-2-44 Spindle Adapter CAT 40 for 650-2-9B Universal Chuck
Sold only as complete assembly.

650-2-9B Universal Chuck requires 650-2-44 Spindle Adapter
Sold only as complete assembly

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 54
www.rottlermfg.com



EMG69HP

5517F Universal T Slot Table Parts

Optional Equipment
Parts Manual

www.rottlermfg.com

5517F T-SLOT TABLE ASSEMBLY, ROCK & ROLL FIXTURE
ITEM | QTY PART NUMBER DESCRIPTION
1 1 |9517G T-SLOT TABLE, ROCK & ROLL FIXTURE
2 4 |MF-45A 1/2-13UNC x 2-1/2" LG. S.H.C.S.
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 55



EM69HP Parts Manual

7209M Leveling Table Sections

7209M Leveling Table Sections

Table Assembly

Front / Rear Tilt Assembly

Tensioner Assembly

Left / Right
Tilt Assembly

Tilt Clamp Assembly

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 56
www.rottlermfg.com



EMG69HP

Base Assembly Section Parts

Optional Equipment

Parts Manual

ITEM

PART #

DESCRIPTION

MF-111

ROUND HEAD MACHINE SCREW 10-24 X 1/2”

7210C

PIN, GUIDE ROTTLER LEVELING TABLE

502-11-16E

CONNECTOR, MALE, 1/4 X 1/8" PT

7233

FRAME, TABLE

514-4-17E

ELBOW, 90 DEGREE MALE - 1/4” X 1/8" NPT

514-4-17X

TEE, RUNNING 1/8-NPT X 1/4

502-1-56

PUSHBUTTON

514-2-65

VALVE, AIR - LIMIT & STOP

502-11-17J

NIPPLE,CLOSE 1/8" MPT

502-11-17C

TEE, 1/8 X 1/8”

502-1-96A

INSERT, BARBED - HOSE

502-11-35A

VALVE, CONTROL - RFC FLO

e Y N Y e e R A A N S N B

502-11-17R

ELBOW, ST, 1/8 FPT X 1/8 MPT

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

57



EM69HP Parts Manual

Left/ Right Tilt Assembly Section Parts

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 58
www.rottlermfg.com



EMG69HP

RITILER

Optional Equipment

Parts Manual

ITEM PART # DESCRIPTION
1 MF-186 |NYLOCK NUT 1/2-13 NC
2 100-19 WASHER, THRUST
3 7201M HANDWHEEL
4 7209J COLLAR, 1/2” SHAFT
S} MF-36A | SOCKET HEAD CAP SCREW 3/8-16 X 3 1/2”
6 100-28-32 | WASHER, 3/32” THICK
7 7201D BLOCK, PILLOW LEVEL ADJUST
8 7199E COLLAR, SUPPORT BLOCK (5/8” DIA)
9 514-7-21 |WASHER, BELLEVILLE
10 514-7-20 |WASHER, THRUST
11 7209F SEAL, PIVOT NUT TUBE
12 7201Y TUBE, SEALED-PIVOT NUT
13 7209Q SHAFT, FRONT/REAR TABLE TILT
14 MF-52 SOCKET SET SCREW CUP POINT 10-24 X 1/4”
15 514-2-90 |WASHER, THRUST
16 7209K WASHER, BELLEVILLE-PIVOT NUT
17 7201X COLLAR, PIVOT NUT
18 MF-189 [ 1/4-28 STRAIGHT LUBE GREASE FITTING
19 7207X COLLAR, CLAMP BAR-1 1/4”
20 506-3-1 PLUG, SNAP IN HOLE-7/8"
21 7201T TUBE, CAPPED-PIVOT NUT
22 514-7-35 | O RING, LEVELING TABLE
23 MF-97 SOCKET BUTTON HEAD SCREW 3/8-16 X 5/8”
24 100-28-32 | WASHER, 3/32”
25 7207V BAR, CLAMP
26 7207J JOURNAL, RIGHT
27 7207H JOURNAL, LEFT

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

59




EMG69HP

Tensioner Assembly Section Parts

10

i

Optional Equipment

Parts Manual

PART # DESCRIPTION
1 7209W SCREW, CLAMP BAR
2 514-7-21 |WASHER, BELLEVILLE
3 7209U WASHER, SPHERICAL-HOLD DOWN
4 MF-181 FLAT WASHERS 5/8”
5 514-7-20 | WASHER, THRUST
6 100-28-20C | SPRING,HOLD DOWN
7 MF-173 |HEX JAM NUT 5/8-11 NC
8 7209S ROD END, CLAMP BAR
9 7210B PIN, CLEVIS
10 7232K HITCH PIN CLIP

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

60



Optional Equipment
Parts Manual

:

EMG69HP

Tilt Clamp Assembly Section Parts

ITEM PART # DESCRIPTION
1 514-2-39E [KNOB, ADJUSTABLE HANDLE
2 514-2-39B [EXTENDER, ADJUSTABLE HANDLE
3 514-2-39D |HANDLE,ADJUSTABLE-CLAMP STOP
4 MF-165 |HEX NUT 1/2-13 NC
5 7209J COLLAR, 1/2” SHAFT
6 7209E WASHER, SPHERICAL
7 720772 SHAFT, JOURNAL CLAMP
8 7210J CLAMP BLOCK,JOURNAL CLAMP
9 504-29-36 | SCREW, SET - BRASS TIPPED 5/16-18NC X 5/16”
10 7209B SCREW, SET 1/2-20UNF X 3/4” (BRASS TIPPED)
11 MF-12 SOCKET HEAD CAP SCREW 1/4-20 X 1/2”
12 MF-45 SOCKET HEAD CAP SCREW 1/2-13 X 2"

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 61
www.rottlermfg.com



EM69HP Parts Manual

Front/Rear Tilt Assembly Section Parts

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 62
www.rottlermfg.com



EMG69HP

RITILER

Optional Equipment

Parts Manual

ITEM PART # DESCRIPTION
1 MF-186 |NYLOCK NUT 1/2-13 NC
2 100-19 WASHER, THRUST
3 7201M HANDWHEEL
4 7209J COLLAR, 1/2” SHAFT
S} MF-36A [SOCKET HEAD CAP SCREW 3/8-16 X 3 1/2”
6 100-28-32 |WASHER, 3/32” THICK
7 7201D BLOCK, PILLOW LEVEL ADJUST
8 7199E COLLAR, SUPPORT BLOCK (5/8” DIA)
9 514-7-21 [WASHER, BELLEVILLE
10 514-7-20 [WASHER, THRUST
11 7209F SEAL, PIVOT NUT TUBE
12 7201Y TUBE, SEALED-PIVOT NUT
13 7209Q SHAFT, FRONT/REAR TABLE TILT
14 MF-52 SOCKET SET SCREW CUP POINT 10-24 X 1/4”
15 514-2-90 [WASHER, THRUST
16 7209K WASHER, BELLEVILLE-PIVOT NUT
17 7201X COLLAR, PIVOT NUT
18 MF-189 | 1/4-28 STRAIGHT LUBE GREASE FITTING
19 7207X COLLAR, CLAMP BAR-1 1/4”
20 506-3-1 PLUG, SNAP IN HOLE-7/8"
21 7201T TUBE, CAPPED-PIVOT NUT
22 514-7-35 |[O RING, LEVELING TABLE
23 MF-97 SOCKET BUTTON HEAD SCREW 3/8-16 X 5/8”
24 100-28-32 | WASHER, 3/32”
25 7207V BAR, CLAMP
26 7207J JOURNAL, RIGHT
27 7207H JOURNAL, LEFT

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

63



EMG69HP

Table Assembly Section Parts

Optional Equipment
Parts Manual

www.rottlermfg.com

ITEM PART # DESCRIPTION
1 MF-45 SOCKET HEAD CAPSCREW 1/2-13 X 27
2 502-3-13 |[EYE, LIFTING
3 7207C TABLE, DUAL AXIS HEAD FIXTURE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 64



EM69HP Parts Manual

Air Hose Diagram

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 65
www.rottlermfg.com



Optional Equipment
EM69HP Parts Manual

Overhead Camshaft Engine Block Fixturing

650-3-84 Overhead Cam Block Fixture Parts

THIS SPACER PLATE FOR BLOCKS 650-3-84
WITH EXTRA WIDE BELL HOUSING
SURFACES OR SEAL HOUSINGS THAT UNIVERSAL PAN RAIL ALIGNMENT FIXTURE ASSEMBLY
PROTRUDE PAST BELL HOUSING OVERHEAD CAM BLOCKS
SURFACE. 4TH AXIS FIXTURE
SPACER PLATE RELOCATES
BASE PLATES OUT TO REACH
PAN RAIL SURFACE WHEN
USING FACEPLATE SPACER
USE THIS BASE PLATE
FOR V-BLOCK STYLE

ENGINE BLOCKS

THIS BASE PLATE
FOR Y-BLOCK STYLES
WITH EXTRA CLEARANGE

USE THIS BASE PLATE
FOR Y-BLOCK STYLE
ENGINE BLOCKS

THIS BASE PLATE
FOR V-BLOCKS WITH
EXTRA WIDE MAIN CAPS

REPLACE STOCK PISTON CAP (650-3-61H) AND
CUSHION (650-3-61K) WITH EXTENDED CAP
AND EXTENDED CUSHION (i5).

USE LONGER SCREWS @ WHEN INSTALLING
BASE PLATE WITH SPACER PLATE

650-3-84 OVERHEAD CAM BLOCK FIXTURE ASSEMBLY
ITEM QTY PART NUMBER DESCRIPTION

1 2 |650-3-84C PUSH BLOCK

2 4  |MF-17 1/4-20UNC x 1-1/2" LG. S.H.C.S.

3 2 |650-3-84D 1/2-13UNC x 2" LG. SOCKET FLAT POINT SET SCREW

4 1 |650-3-84A FRAME (MACHINING), V-BLOCK STYLE (STANDARD WIDTH) PAN RAIL
ALIGNMENT FIXTURE

5 4 |[MF-176 1/4" FLAT WASHER

6 1 |650-3-84E FRAME, Y-BLOCK STYLE (STANDARD), PAN RAIL ALIGNMENT FIXTURE

7 4 |[MF-97C 3/8-16UNC x 1-1/4" LG. Hexagon Socket Button Head Cap Screw

8 2  |MF-171 1/2-13UNC HEX JAM NUT

9 1 |650-3-84F FRAME (MACHINING), V-BLOCK STYLE (WIDE CLEARANCE) PAN RAIL
ALIGNMENT FIXTURE

10 1 |650-3-84G FRAME, Y-BLOCK STYLE (EXTENDED), PAN RAIL ALIGNMENT FIXTURE

11 1 |650-3-84p SPACER, PAN RAIL FIXTURE - 4TH AXIS FIXTURE

12 4 |650-3-84T 3/8-16UNC x 1-3/4" LG. SOCKET BUTTON HEAD CAPSCREW

13 6 |MF-22 S.H.C.S.5/16 - 18 UNC - 3/4

14 1 |650-3-84Q PISTON CAP, SPECIAL 1" EXTENDED, TAILSTOCK - 4TH AXIS FIXTURE

15 1 |650-3-84R CUSHION, SPECIAL EXTENDED, TAILSTOCK - 4TH AXIS FIXTURE

16 1 |650-3-84M SPACER PLATE (MACHINING), HEADSTOCK, LKQ BLOCK SELECTION - 4TH AXIS
FIXTURE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 66

www.rottlermfg.com



Optional Equipment
Parts Manual

11115 Parallels
Sold only as a matched set.

7152A Dual Axis Level Assembly Parts

ITEM PART # DESCRIPTION
1 7152 VIAL ONLY LEVEL SF
2 7153G SCREW,FLAT HEAD,12-24 HEAD SURFACING LEVEL
3 71537 WASHER, LEVEL MOUNTING (COUNTERSUNK HEAD)
4 7153V WASHER, LEVEL MOUNTING (RADIUS HEAD)
5 7152C COMPLETED VIAL LONGITUDINAL SF LEVEL ASSEMBLY
6 7153H NUT,12-24 HEAD SURFACING LEVEL
7 7153J SCREW,SOCKET SET 12-24 X 1" HEAD SURFACING LEVEL
8 7153S BASE,HEAD SURFACE LEVEL

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 67
www.rottlermfg.com



EM69HP Parts Manual

650-2-8E Surfacing Cutterhead Parts

7 6
ITEM PART # DESCRIPTION
1 650-2-44L [ CAT 40 RETENTION KNOB
2 650-2-7E [ADAPTER, 10 AND 14" FLYCUTTER CAT 40 TAPER (INCH)
3 MF-15 SOCKET HEAD CAPSCREW 1/4-20 X 1”
4 7202C SCREW, ADJUSTING SURFACING CUTTERHEAD 3/8-16NC
X 3/8” OVAL POINT SET SCREW
5 7207TW BAR, CLAMP ASSEMBLY
6 7206K “‘L” LOCK-SURFACING CUTTERHEAD
7 MF-87 SOCKET BUTTON HEAD SCREW 10-24 X 1/4”
8 MF-33 SOCKET HEAD CAPSCREW 3/8-16 X 1 1/2”
9 7206L CUTTERHEAD , SURFACING 10 1/4”
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 68

www.rottlermfg.com



Optional Equipment
Parts Manual

6303B CBN Insert

Round, Double-Sided, 3/8” (9.525mm) IC, for Cutting Cast
Iron (15% Discount on orders of 10 or more)

6303M PCD Insert

Round, 3/8” (9.525mm) IC, for Cutting Aluminum (15%
Discount on orders of 10 or more)

6303K Coated Carbide Insert
Round, 3/8” (9.525mm) IC, for General Purpose Use

6303S CBN Insert

Round, 3/8” (9.525mm) IC, for Cutting Aluminum Blocks
with Liners (15% Discount on orders of 10 or more)

6303U CBN Round Insert

Single Sided, 3/8” IC. For hard cast iron (15% Discount on
orders of 10 or more)

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230
www.rottlermfg.com

69



Optional Equipment
Parts Manual

EMG69HP

Porting Tool Holders

PTH-250-CAT40 Parts

ITEM PART # DESCRIPTION
1 PTH-250-CAT40 |PORTING TOOL HOLDER - 1/4” DIAMETER
2 650-2-44L CAT 40 RETENTION KNOB

PTH-500-CAT40 Parts

ITEM PART # DESCRIPTION
1 PTH-500-CAT40 |PORTING TOOL HOLDER - 1/2” DIAMETER
2 650-2-44L CAT 40 RETENTION KNOB

PTH-625-CAT40 Parts

ITEM PART # DESCRIPTION
1 PTH-6258-CAT40 [ PORTING TOOL HOLDER - 5/8” DIAMETER
2 650-2-44L CAT 40 RETENTION KNOB
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 70

www.rottlermfg.com



EM69HP Parts Manual

Combustion Chamber Tooling

EM-250 1/4” (19.05mm) Ballnose End Mill

Porting Tools

PT500-250-54
1/2 diameter shank X 1/4 diameter ball mill X 5.40” long (12.7 X 19.05 X 137.16mm)

PT500-250-60
1/2 diameter shank X 1/4 diameter ball mill X 6.00” long (12.7 X 19.05 X 152.4mm)

PT500-375-60
1/2 diameter shank X 3/8 diameter ball mill X 6.00” long (12.7 X 9.525 X 152.4mm)

PT625-375-54
5/8 diameter shank X 3/8 diameter ball mill X 5.40” long (15.875 X 9.525 X 137.16mm)

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 71
www.rottlermfg.com



PT625-375-60
5/8 diameter shank X 3/8 diameter ball mill X 6.00” long (15.875 X 9.525 X 152.4mm)

PT625-375-64
5/8 diameter shank X 3/8 diameter ball mill X 6.40” long (15.875 X 9.525 X 165.56mm)

PT625-375-65
5/8 diameter shank X 3/8 diameter ball mill X 6.50” long (15.875 X 9.525 X 165.1mm)

PT625-375-70
5/8 diameter shank X 3/8 diameter ball mill X 7.00” long (15.875 X 9.525 X 177.8mm)

PT625-375-75
5/8 diameter shank X 3/8 diameter ball mill X 7.50” long (15.875 X 9.525 X 190.5mm)

PT625-750-68
5/8 diameter shank X 3/4 diameter ball mill X 6.80” long (15.875 X 19.05 X 172.72mm)

B ———
B e A S AN T | )

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230
www.rottlermfg.com

Optional Equipment

Parts Manual

72



Porting Tools for Cast Iron

PT500-250-54Cl
1/2 diameter shank X 1/4 diameter ball mill X 5.40” long (12.7 X 19.05 X 137.16mm)

PT500-250-60ClI
1/2 diameter shank X 1/4 diameter ball mill X 6.00” long (12.7 X 19.05 X 152.4mm)

PT500-375-60Cl
1/2 diameter shank X 3/8 diameter ball mill X 6.00” long (12.7 X 9.525 X 152.4mm)

PT625-375-54ClI
5/8 diameter shank X 3/8 diameter ball mill X 5.40” long (15.875 X 9.525 X 137.16mm)

PT625-375-60Cl
5/8 diameter shank X 3/8 diameter ball mill X 6.00” long (15.875 X 9.525 X 152.4mm)

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230
www.rottlermfg.com

Optional Equipment

Parts Manual

73



EM69HP Parts Manual

PT625-375-64Cl
5/8 diameter shank X 3/8 diameter ball mill X 6.40” long (15.875 X 9.525 X 165.56mm)

PT625-375-65Cl
5/8 diameter shank X 3/8 diameter ball mill X 6.50” long (15.875 X 9.525 X 165.1mm)

PT625-375-70Cl
5/8 diameter shank X 3/8 diameter ball mill X 7.00” long (15.875 X 9.525 X 177.8mm)

PT625-750-68Cl
5/8 diameter shank X 3/4 diameter ball mill X 6.80” long (15.875 X 19.05 X 172.72mm)

Image Currently Unavailable

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 74
www.rottlermfg.com



Porting Tools for Ductile Iron

PT625-375-65DI
5/8” shank - 3/8” ball - for ductile iron

Image Currently Unavailable

PT625-500-65DI
5/8” shank - 1/2” ball - for ductile iron

Image Currently Unavailable

DYNA-KOOL
Synthetic coolant concentrate - 5 gal (20 liter) (mix with water 20:1)

e

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230
www.rottlermfg.com

Optional Equipment

Parts Manual

75



EM69HP Parts Manual

Boring/Sleeving/Chamfering/O-Ring Tooling

650-2-1D Cutterhead Package Components

650-2-1E RT321 RT322

6801 Series
511-29-12D

! ! J 511-29-12F .

501-72J

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 76
www.rottlermfg.com



Optional Equipment

www.rottlermfg.com

Parts Manual
650-2-1E Cutterhead Assembly Parts
o 1
\ 2 N
4
7 5 6
&-""/
" B
& 9
\____I_____/
10
11
ij |
PART # DESCRIPTION

1 650-2-44L | CAT 40 RETENTION KNOB
2 650-2-3N | ADAPTER, 2.0” STUB BAR CAT 40 TAPER (INCH)
3 650-2-5 COUNTERWEIGHT 2.0” STUB BAR
4 650-2-4 BODY, 2.0” STUB BAR
5 650-2-4A | SOCKET HEAD CAP SCREW 8-32 X 1/2”
6 100-1B SPRING, TOOL LOCK 15/16”
7 502-2-85B | SCREW, SET-INDEX 3/8-40 FINE THREAD
8 650-2-6 CAP, 2.0” STUB BAR
9 501-70C [SCREW, TOOL HOLDER LOCK
10 650-2-6A | SOCKET SET SCREW BRASS TIPPED 4-40 X 3/16”
11 MF-123 FLAT HEAD MACHINE SCREW 8-32 X 1/2”
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 77



EMG69HP

900-2-19 Micrometer Parts

900-2-19 Micrometer Assembly
ITEM | QTY | PART NUMBE DESCRIPTION

1 1 |502-30-10B Frame

2 1 1502-30-10M Clamp Block

3 1 1502-31-10A Anvil

4 1 1502-30-10J Square Nut

3] 1 1502-30-10K Ball Plunger

6 1 |ANSI B18.3 - Hexagon Socket Head Cap
No. 10 - 24 Screw
UNC - 3/8

7 1 1502-30-10L Brass Tipped Set Screw

8 1 1501-34-2R Digital Micrometer Head

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230
www.rottlermfg.com

Optional Equipment
Parts Manual




EMG69HP

6801B Insert Holder Parts

| 11

Optional Equipment

Parts Manual

ITEM PART # DESCRIPTION
1 100-82-3B | PIN, ADJUSTING LONG
2 100-82-1 [ SPRING, ADJUSTING PIN
3 100-82-2 [SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6800B TOOLHOLDER, INDEXABLE INSERT- 1/4” TRIANGLE,
OFFSET, POSITIVE RAKE

6801C Insert Holder Parts

ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
2 100-82-1 [ SPRING, ADJUSTING PIN
3 100-82-2 [SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6800C TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

79



Optional Equipment

EM69HP Parts Manual

6801D Insert Holder Parts

ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
100-82-1 | SPRING, ADJUSTING PIN
100-82-2 |SCREW,SET-BRASS GIB - 3/16” LONG

511-29-12C | SCREW, TORX M4 X .7 X .315” LONG

6800D TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE

(21 F - NOVR | \V)

6801E Insert Holder Parts

ITEM PART # DESCRIPTION

1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER

2 100-82-1 | SPRING, ADJUSTING PIN

3 100-82-2 |[SCREW,SET-BRASS GIB - 3/16” LONG

4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG

5 6800E TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,

OFFSET POSITIVE RAKE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 80

www.rottlermfg.com



EM69HP Parts Manual

6801F Insert Holder Parts

ITEM PART # DESCRIPTION

1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER

2 100-82-1 | SPRING, ADJUSTING PIN

3 100-82-2 | SCREW,SET-BRASS GIB - 3/16" LONG

4 511-29-12C | SCREW, TORX M4 X .7 X .315" LONG

5 6800F TOOLHOLDER, INDEXABLE INSERT- 3/8”" IC TRIANGLE,

OFFSET POSITIVE RAKE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 81

www.rottlermfg.com



EM69HP Parts Manual

650-2-14B Cutterhead Package Components

RT321 RT322
%q
RS322

900-2-20

6593 Series
501-72B 501-72
[ e s e
501-72E 501-72J
‘Basssikosssiinuasss

511-29-12D

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 82
www.rottlermfg.com



Optional Equipment

EM69HP Parts Manual
650-2-14C Cutterhead Parts
9)
s
U
CUTTERHEAD ASSEMBLY W/O TOOLING 2.9"TO 5.0" x 7.0"
ITEM QTY | PART NUMBER DESCRIPTION
1 1 |650-2-15E ADAPTER, 2.9" STUB BAR CAT 40 TAPER (INCH)
2 1 [6521 Counter Weight
3 1 |650-2-16 BODY, 2.9" STUB BAR
4 1 502-2-85B Index Screw
5 1 6263A Tool Holder Clamp Screw
6 1 [501-70A Tool Holder Lock Screw ass'y
7 1 100-1A Tool Lock Spring
8 1 [502-2-45B Bushing - Counterweight
9 1 |650-2-44L CAT40 RETENTION KNOB
11 1 650-2-17 Cap, 2.9" Stub Bar
12 3 |MF-81C Socket Flat Head 10-24 UNC x 2.25
14 1 |502-12-4D SOCKET SET SCREW, BRASS TIPPED 8-32 X 1//8
15 1 MF-196 3/16 x 1/2 Dowel Pin
16 1 MF-193C 1/8 x 3/8 Dowel Pin

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

83



EMG69HP Parts Manual

900-2-20 Micrometer Parts

8 —— 7] |6
* T m\{—i——éﬁg ; £l

> —

[-'_——-_

ITEM PART # DESCRIPTION

1 501-34-2R |HEAD, MICROMETER UNIVERSAL MIC HEAD DIGITAL
READING INCH AND METRIC

502-30-10C | FRAME, MICROMETER

502-30-10J | SQUARE NUT-#10-24 MICROMETER FRAME

502-30-10M | CLAMP, MICROMETER

502-30-10K [ BALL PLUNGER, 1/4-20 MICROMETER FRAME
MF-9A SOCKET HEAD CAPSCREW 10-32 X 3/8”

502-30-10A [ ANVIL, MICROMETER 7/8" DIAMETER X 5 5/8” LONG

502-30-10L | SET SCREW, BRASS TIPPED 3/8-24 X 3/8" LONG

O|IN|O|[|B]|WIN

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 84
www.rottlermfg.com



EMG69HP

6593C Insert Holder Parts

—_

ITEM PART # DESCRIPTION
1 6593Q PIN, ADJUSTING - TOOLHOLDER
2 100-82-4 | SPRING, ADJUSTING PIN
3 100-82-2 | SCREW, SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6593E CARTRIDGE/TOOL HOLDER - INDEX. INSERT,
TRIANGULAR-POSITIVE RAKE (2.90- 3.40 DIA)

6593D Insert Holder Parts

ITEM PART # DESCRIPTION
1 6593Q PIN, ADJUSTING - TOOLHOLDER
2 100-82-4 | SPRING, ADJUSTING PIN
3 100-82-2 | SCREW, SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6593F CARTRIDGE/TOOL HOLDER - INDEX. INSERT,
TRIANGULAR-POSITIVE RAKE (3.40 TO 3.90)

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

Parts Manual

85



Optional Equipment

EM69HP Parts Manual
6520H Tool Holder Parts
ITEM PART # DESCRIPTION
1 6300B SPRING, COMPRESSION-TOOLHOLDER (1 7/16”)
2 502-2-85 |[SCREW,SET-TOOLHOLDER INDEX
3 6520H TOOL HOLDER, 2 1/4” LONG
6520A Tool Holder Parts
ITEM PART # DESCRIPTION
1 6300B SPRING, COMPRESSION-TOOLHOLDER (1 7/16”)
2 502-2-85 |SCREW, SET-TOOLHOLDER INDEX
3 6520A TOOL HOLDER, 2 3/8” LONG
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 86

www.rottlermfg.com



Optional Equipment

EM69HP Parts Manual
6520B Tool Holder Parts
ITEM PART # DESCRIPTION
1 6300B SPRING, COMPRESSION-TOOLHOLDER (1 7/16”)
2 502-2-85 |SCREW, SET-TOOLHOLDER INDEX
3 6520B TOOL HOLDER, 2 5/8” LONG
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 87

www.rottlermfg.com



Optional Equipment
EMB69HP

Parts Manual
6598M Insert Cartridge Parts
ITEM PART # DESCRIPTION
1 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
2 6598L CARTRIDGE,INDEXABLE INSERT, 13/16” FOR TRIANGULAR
POSITIVE RAKE INSERTS
6260W Insert Cartridge Parts
1 2
3
4]
S
ITEM PART # DESCRIPTION
1 6594J CARTRIDGE, OFFSET 3/8” SQUARE, NEGATIVE RAKE
2 MF-9 SOCKET HEAD CAP SCREW 10-32 X 5/8”
3 6594K CLAMP, TOOL SQUARE INSERT
4 511-29-12 | SCREW, SOCKET HEAD CAP 6/32 X 7/16” LONG
5 511-29-12B | WASHER,PRECISION-HOLDING SCREW
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 88

www.rottlermfg.com



EMG69HP

6260L Insert Cartridge Parts

[ Parts Manual

6260L CARTRIDGE ASSEMBLY - SQUARE INSERT NEG. RAKE INDEXABLE - 1.88" SHANK
ITEM | QTY [PART NUMBER DESCRIPTION

1 1 |6594G CARTRIDGE - SQUARE INSERT NEG. RAKE INDEXABLE -

1.88" SHANK

2 1 |511-29-12 Screw

3 1 [511-29-12B Washer

4 1 |6594K Insert Clamp

5 1 |MF-89A 10-32UNF x 5/8" LG. SOCKET BUTTON HEAD CAPSCREW

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

89



EM69HP Parts Manual

650-2-14F Cutterhead Package Components

650-2-14G 6593 Series

900-2-20

l 6520 Series
511-29-12D .
501-72 h
__ 501-72B
501-72E l

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 90
www.rottlermfg.com



EMG69HP

650-2-14G Cutterhead Parts

Optional Equipment

Parts Manual

650-2-14G STUB BAR ASSEMBLY 2.9" TO 5.0" x 10" LG. CAT40(INCH)
ITEM QTY PART NUMBER DESCRIPTION

1 1 |650-2-15K ADAPTER, 2.9" STUB BAR x 10" LG. CAT 40
TAPER (INCH)

2 1 6521 Counter Weight

3 1 |650-2-16 BODY, 2.9" STUB BAR F60

4 1 |502-2-85B Index Screw

5 1 6263A Tool Holder Clamp Screw

6 1 501-70A Tool Holder Lock Screw ass'y

7 1 100-1A Tool Lock Spring

8 1 |502-2-45B Bushing - Counterweight

9 1 |650-2-44L CAT40 RETENTION KNOB

11 1 |650-2-17 Cap, 2.9" Stub Bar

12 3 |MF-81C Socket Flat Head 10-24 UNC x 2.25

14 1 |502-12-4D SOCKET SET SCREW, BRASS TIPPED 8-32
X 1//8

15 1 |MF-196 3/16 x 1/2 Dowel Pin

16 1 |MF-193C 1/8 x 3/8 Dowel Pin

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

91



EM69HP Parts Manual

900-2-20 Micrometer Parts

ITEM PART # DESCRIPTION

1 501-34-2R |HEAD, MICROMETER UNIVERSAL MIC HEAD DIGITAL
READING INCH AND METRIC

502-30-10C | FRAME, MICROMETER

502-30-10J | SQUARE NUT-#10-24 MICROMETER FRAME

502-30-10M | CLAMP, MICROMETER

502-30-10K | BALL PLUNGER, 1/4-20 MICROMETER FRAME
MF-9A SOCKET HEAD CAPSCREW 10-32 X 3/8”

502-30-10A | ANVIL, MICROMETER 7/8" DIAMETER X 5 5/8” LONG

502-30-10L [ SET SCREW, BRASS TIPPED 3/8-24 X 3/8” LONG

N[O |WN

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 92
www.rottlermfg.com



Optional Equipment

EM69HP Parts Manual
6593C Insert Holder Parts
(5
ITEM PART # DESCRIPTION
1 6593Q PIN, ADJUSTING - TOOLHOLDER
2 100-82-4 |[SPRING, ADJUSTING PIN
3 100-82-2 |SCREW, SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6593E CARTRIDGE/TOOL HOLDER - INDEX. INSERT,
TRIANGULAR-POSITIVE RAKE (2.90- 3.40 DIA)
6593D Insert Holder Parts
ITEM PART # DESCRIPTION
1 6593Q PIN, ADJUSTING - TOOLHOLDER
2 100-82-4 |SPRING, ADJUSTING PIN
3 100-82-2 |SCREW, SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6593F CARTRIDGE/TOOL HOLDER - INDEX. INSERT,
TRIANGULAR-POSITIVE RAKE (3.40 TO 3.90)
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 93

www.rottlermfg.com



Optional Equipment

EM69HP Parts Manual
6520H Tool Holder Parts
ITEM PART # DESCRIPTION
1 6300B SPRING, COMPRESSION-TOOLHOLDER (1 7/16”)
2 502-2-85 |[SCREW,SET-TOOLHOLDER INDEX
3 6520H TOOL HOLDER, 2 1/4” LONG
6520A Tool Holder Parts
ITEM PART # DESCRIPTION
1 6300B SPRING, COMPRESSION-TOOLHOLDER (1 7/16”)
2 502-2-85 |SCREW, SET-TOOLHOLDER INDEX
3 6520A TOOL HOLDER, 2 3/8” LONG
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 94

www.rottlermfg.com



Opti | Equi t
ROTILER

Parts Manual

6520B Tool Holder Parts

ITEM PART # DESCRIPTION
1 6300B SPRING, COMPRESSION-TOOLHOLDER (1 7/16”)
2 502-2-85 | SCREW, SET-TOOLHOLDER INDEX
3 6520B TOOL HOLDER, 2 5/8” LONG

6260W Insert Cartridge Parts

1 2
3
4]
]
ITEM PART # DESCRIPTION

1 6594J CARTRIDGE, OFFSET 3/8” SQUARE, NEGATIVE RAKE

2 MF-9 SOCKET HEAD CAP SCREW 10-32 X 5/8”

3 6594K CLAMP,TOOL SQUARE INSERT

4 511-29-12 | SCREW, SOCKET HEAD CAP 6/32 X 7/16” LONG

5 511-29-12B | WASHER,PRECISION-HOLDING SCREW

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 95

www.rottlermfg.com



EMG69HP Parts Manual

6260L Insert Cartridge Parts

6260L CARTRIDGE ASSEMBLY - SQUARE INSERT NEG. RAKE INDEXABLE - 1.88" SHANK
ITEM | QTY |PART NUMBER DESCRIPTION

1 1 [6594G CARTRIDGE - SQUARE INSERT NEG. RAKE INDEXABLE -

1.88" SHANK

2 1 [511-29-12 Screw

3 1 [511-29-12B Washer

4 1 |6594K Insert Clamp

5 1 |[MF-89A 10-32UNF x 5/8" LG. SOCKET BUTTON HEAD CAPSCREW

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 96

www.rottlermfg.com



EMG69HP

6598M Insert Cartridge Parts

ROTTLER

ITEM PART # DESCRIPTION
1 511-29-12C | SCREW, TORX M4 X .7 X .315" LONG
2 6598L CARTRIDGE,INDEXABLE INSERT, 13/16” FOR TRIANGULAR
POSITIVE RAKE INSERTS

650-2-16D 1.400” (35.5mm) Spacer (Extension)
Sold only as complete assembly.

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

Optional Equipment
Parts Manual

97



EMG69HP

Parts Manual

Miscellaneous Tooling for 650-2-14B&F Cutterheads

501-29-6K PCD Tipped Triangular Insert
For Boring/Counterboring Aluminum

6513J Tool bit, Brazed Carbide
.037” Wide O Ring Grooving

6513L Tool bit, Brazed Carbide
.039” Wide O Ring Grooving

6513N Tool bit, Brazed Carbide
.060” Wide O Ring Grooving

6513P Tool bit, Brazed Carbide
.085” Wide O Ring Grooving

6513Q Tool bit, Brazed Carbide
.120” Wide O Ring Grooving

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 98

www.rottlermfg.com



EM69HP Parts Manual

6747K Cartridge Assembly Parts

ITEM PART # DESCRIPTION

1 6747J CARTRIDGE ONLY, 5 DEG. CHAMFER FOR TRIANGULAR
POSITIVE RAKE INSERTS

2 511-29-12C | SCREW, TORX M4 X .7 X .315" LONG

6747P Cartridge Assembly Parts

ITEM PART # DESCRIPTION

1 6747N CARTRIDGE ONLY, 10 DEG. CHAMFER FOR TRIANGULAR
POSITIVE RAKE INSERTS

2 511-29-12C [ SCREW, TORX M4 X .7 X .315”" LONG

6747G Cartridge Assembly Parts

ITEM PART # DESCRIPTION

1 6747D CARTRIDGE ONLY, 15 DEG. CHAMFER FOR TRIANGULAR
POSITIVE RAKE INSERTS

2 511-29-12C [ SCREW, TORX M4 X .7 X .315" LONG

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 99
www.rottlermfg.com



EMG69HP

6747F Cartridge Assembly Pa

RITILER

rts

]

ITEM PART # DESCRIPTION
1 6747C CARTRIDGE ONLY, 20 DEGREE CHAMFER FOR
TRIANGULAR POSITIVE RAKE INSERTS
2 511-29-12C [ SCREW, TORX M4 X .7 X .315” LONG

6747M Cartridge Assembly Parts

ITEM PART # DESCRIPTION
1 6747L CARTRIDGE (SPECIAL ONLY), 20 DEGREE CHAMFER FOR
TRIANGULAR POSITIVE RAKE INSERTS
2 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG

6747H Cartridge Assembly Parts

ITEM

PART #

DESCRIPTION

6747E CARTRIDGE ONLY, 30 DEG. CHAMFER FOR TRIANGULAR

POSITIVE RAKE INSERTS

511-29-12C | SCREW, TORX M4 X .7 X .315” LONG

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

Optional Equipment
Parts Manual

100



EMG69HP

6593L Insert Holder Parts

ROTTILER

Y —

T

Optional Equipment

Parts Manual

6593M Insert Holder Parts

6593N Insert Holder Parts

ITEM PART # DESCRIPTION

1 6593B PIN, ADJUSTING-TOOLHOLDER

2 100-82-1 [SPRING, ADJUSTING PIN

3 100-82-2 | SCREW,SET-BRASS GIB - 3/16" LONG

4 511-29-12C [ SCREW, TORX M4 X .7 X .315" LONG

5 6593G CARTRIDGE/TOOL HOLDER - INDEX. INSERT,

TRIANGULAR-POSITIVE RAKE (3.14-3.40)

ITEM PART # DESCRIPTION

1 6593B PIN, ADJUSTING-TOOLHOLDER

2 100-82-1 |[SPRING, ADJUSTING PIN

3 100-82-2 [SCREW,SET-BRASS GIB - 3/16” LONG

4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG

5 6593H CARTRIDGE/TOOL HOLDER - INDEX. INSERT,

TRIANGULAR-POSITIVE RAKE (3.14-3.40)

ITEM PART # DESCRIPTION

1 6593B PIN, ADJUSTING-TOOLHOLDER

2 100-82-1 [SPRING, ADJUSTING PIN

3 100-82-2 | SCREW,SET-BRASS GIB - 3/16” LONG

4 511-29-12C [ SCREW, TORX M4 X .7 X .315" LONG

5 6593J CARTRIDGE/TOOL HOLDER - INDEX. INSERT,

TRIANGULAR-POSITIVE RAKE (3.14-3.40)

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

101



EMG69HP

6593P Insert Holder Parts

Optional Equipment
Parts Manual

ITEM PART # DESCRIPTION
1 6593B PIN, ADJUSTING-TOOLHOLDER
2 100-82-1 | SPRING, ADJUSTING PIN
3 100-82-2 |SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6593K CARTRIDGE/TOOL HOLDER - INDEX. INSERT,
Inserts TRIANGULAR-POSITIVE RAKE (3.14-3.40)

RT211 Insert, Triangular

1/4” (6.35mm) 1/64” (.397mm)
radius, 1/4” triangular Insert
holders only, general purpose
and sleeving (10% Discount on
orders of 10-49, 20% Discount on
orders of 50 or more)

RT212 Insert, Triangular

1/4” (6.35mm) 1/32” (.78 7mm)
radius, 1/4” triangular Insert
holders only, general purpose
and sleeving (10% Discount on
orders of 10-49, 20% Discount
on orders of 50 or more)

RT321 Insert, Triangular

Positive rake, 3/8” (9.525mm)
1/64” (.397mm) radius, general
purpose and sleeving (10%
Discount on orders of 10-49,
20% Discount on orders of 50 or
more)

JRT321

RT322 Insert, Triangular

Positive rake, 3/8” (9.525mm)
1/32” (.787mm) radius, general
purpose and sleeving (10%
Discount on orders of 10-49,
20% Discount on orders of 50
or more)

RT321F Insert, Triangular

Positive rake, 3/8” 1/64” Radius,
Precision Counterboring (10%
Discount on orders of 10-49,
20% Discount on orders of 50 or
more)

RT322F Insert, Triangular

Positive rake, 3/8” 1/32” Radius,
Precision Counterboring (10%
Discount on orders of 10-49,
20% Discount on orders of 50
or more)

RS322 Insert, Square

Negative rake, 1/32” (.787mm)
radius, 3/8” (9.525mm) IC,
black ceramic coated for high
speed oversize thru boring
(10% Discount on orders of 10-
49, 20% Discount on orders of
50 or more)

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

102



EM69HP Parts Manual

650-2-8E Surfacing Flycutter Parts

7 6

ITEM PART # DESCRIPTION
1 650-2-44L | CAT 40 RETENTION KNOB
2 650-2-7E | ADAPTER, 10 AND 14” FLYCUTTER CAT 40 TAPER (INCH)
3 MF-15 SOCKET HEAD CAPSCREW 1/4-20 X 1”
4 7202C SCREW, ADJUSTING SURFACING CUTTERHEAD 3/8-16NC

X 3/8” OVAL POINT SET SCREW
5 7207W BAR, CLAMP ASSEMBLY
6 7206K “‘L” LOCK-SURFACING CUTTERHEAD
7 MF-87 SOCKET BUTTON HEAD SCREW 10-24 X 1/4”
8 MF-33 SOCKET HEAD CAPSCREW 3/8-16 X 1 1/2”
9 7206L CUTTERHEAD , SURFACING 10 1/4”
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 103

www.rottlermfg.com



EM69HP Parts Manual

6303M PCD Insert, Round 6303K Coated Carbide Insert, 6303S CBN Insert, Round
3/8” (9.525mm) IC, for Cutting Round 3/8” (9.525mm) IC, for Cutting
Aluminum (15% Discount on orders of | 3/8” (9.525mm) IC, for General Aluminum Blocks with Liners (15%
10 or more) Purpose Use Discount on orders of 10 or more)

650-2-60N Setting Fixture for 650-2-60B Lifter Tooling Package Components
Assembly Image and Parts List are unavailable at this time.

Please visit the service tab of our web page at Send a Service Request to www.rottlermfg.com or contact the
Rottler Factory Service at service@rottlermfg.com for assistance and your service request.

You may also call Rottler at 1-800-452-0534 or 1-253-872-7050

Please ensure you have the Machine Model and Serial Number available when contacting Rottler for Service

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 104
www.rottlermfg.com



EM69HP Parts Manual

650-2-60B Lifter Bore Tooling Kit Components

650-2-60C 650-2-60E

&

650-2-60F

J 650-2-60K J 650-2-60J

—

NS :w;;gj\f"\‘?;;l:,_} 650-2-60H 650-2-60G
650-2-20L ' u
650-2-60L

— SE0001) 511-29-12F

650-2-32J

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 105
www.rottlermfg.com



EMG69HP

650-2-45H Roughing End Mill

Parts Manual

Tooling for Stroker Clearancing/Notching

1”7 (25.4mm) diameter X 8 1/2” (216mm) long for block stroker clearance

650-2-44A End Mill Adapter Parts

1

ITEM PART # DESCRIPTION
1 650-2-44L | CAT 40 RETENTION KNOB
2 650-2-44A | END MILL ADAPTER-1" COMPLETE WITH 650-2-44L
RETENTION KNOB CAT 40 TAPER
3 MF-85 SOCKET FLAT HEAD SCREW 3/8-16 X 3/4”

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

106



EM69HP Parts Manual

650-2-53 Splayed 4 Bolt Main Cap Machining Tooling Package Components

650-2-11F

e

650-2-53B

J‘J e
1l
E‘d

650-2-11K 650-2-44M 650-2-44N

7

L
L

650-2-53C

650-2-53A

650-2-53D

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 107
www.rottlermfg.com



EM69HP Parts Manual

Main Line Bore Tooling

6753QX Main Line Bore 90 Degree Right Angle Drive Assembly Parts

6753Q
RIGHT ANGLE DRIVE ASSEMBLY

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 108
www.rottlermfg.com



[ Parts Manual

EM69HP
6753Q RIGHT ANGLE DRIVE ASSEMBLY
ITEM | QTY PART NUMBER DESCRIPTION

1 1 |6773C HOUSING, GEAR LINE BORE HEAD

2 4 |MF-22 5/16-18UNC x 3/4" LG. S.H.C.S.

3 1 |650-2-42 SHAFT, HORIZONTAL PRECISION R.A.D.

4 1 1502-9-32 Bearing, Ball MRC 5203SBKFF

5 2 |6007A Bellville Spring, BS203

6 1 |6775A PINION AND SHAFT ASSEMBLY - R.A.D.

7 1 |6766W RING GEAR REWORK - F60 SMALL 90 DEG.
R.A.D.

8 1 |6753E Bearing, NDH Z99L03

9 1 |6766F End Cap

10 6 |6774E Hexagon Socket Head Cap Screw

11 1 |MF-186 1/2-13 Nylock Nut

12 1 100-19 Washer

13 1 |6705B BEARING LOCK NUT

14 1 |[100-82-2A 10-24UNC BRASS TIPPED SOCKET SET SCREW

15 1 6772A Nut, Bearing Line Bore Head

16 1 16770G HUB, MOUNTING

17 1 |6771B DRIVER, F60 LINE BORE HEAD

18 1 |6774D COVER, BEARING RETAINER - R.A.D.

19 1 1502-9-72C OUTER BALL BEARING, R.A.D.

20 1 |650-2-18M KEY, HORIZONTAL SHAFT, R.A.D.

21 1 |MF-233 Countersunk Hex-Head Plug 1/8

22 1 |6753V KEY (MICARTA), PINION - 90 DEGREE HEAD

23 2 [MF-217 1/8 x 1/2 Roll Pin

24 1 1502-9-9S INDICATOR MOUNT, R.A.D.

25 2 [MF-177 SAE FLAT WASHER 5/16"

26 1 |MF-58A 10-24UNC x 1/2" LG. SOCKET FLAT POINT SET
SCREW

27 1 |6774K 5/16-24UNF x 3/4" LG. HEX SOCKET FLAT HEAD
SCREW

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 109

www.rottlermfg.com



Optional Equipment

EMG9HP Parts Manual
CUTTERHEAD SPACER SET - LINE BORE HEAD
ITEM QTY PART NUMBER DESCRIPTION

1 1 650-2-43 1.05 SPACER

2 1 650-2-43A SPACER - 1.50" LONG

3 1 650-2-43B SPACER - .70" LONG

4 1 650-2-43D SPACER - 1.215" LONG

5 1 650-2-43E SPACER - 41" LONG

6 1 MF21A S.H.C.S.5/16 - 18 UNC - 1/2

7 1 MF-21 S.H.C.S.5/16 - 18 UNC - 5/8

8 1 MF-22 S.H.C.S.5/16 - 18 UNC - 3/4

9 1 MF-23 S.H.C.S.5/16 - 18 UNC - 1

10 1 MF-24 S.H.C.S.5/16 - 18 UNC - 1-1/4

11 1 MF-25 S.H.C.S.5/16 -18 UNC -1 1/2

12 1 Mf-26 S.H.C.S. 5/16 - 18 UNC - 1-3/4

13 1 MF-27 S.H.C.S.5/16 -18 UNC - 2

14 1 MF-27C S.H.C.S. 5/16 - 18 UNC - 2-1/4

15 1 MF-27A S.H.C.S.5/16-18 UNC-21/2

16 1 MF-28 S.H.C.S.5/16-18 UNC -2 3/4

17 1 MF-28E S.H.C.S.5/16-18 UNC -3

18 1 MF-28F S.H.C.S.5/16 - 18 UNC - 3-1/4

19 1 MF-28A S.H.C.S. 5/16 - 18 UNC - 3-1/2

20 1 MF-28G S.H.C.S. 5/16 - 18 UNC - 3-3/4

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

110



Parts Manual

Optional Equipment

EMG69HP

650-2-38GX Special Belt Drive 90 Degree Right Angle Drive Assembly Parts

650-2-38G
BELT DRIVE LINE BORE HEAD

111

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com



RITILER

Optional Equipment

EMG9HP Parts Manual
650-2-38G BELT DRIVE RIGHT ANGLE DRIVE

ITEM|QTY|PART NUMBER DESCRIPTION
1 1 |650-2-38B HOUSING, RIGHT ANGLE DRIVE BELT DRIVE
2 1 |6770G HUB, MOUNTING
3 1 |650-2-37X PINION & SHAFT ASSEMBLY BELT DRIVE LINE BORE HEAD
4 1 |650-2-37D SHAFT, HORIZONTAL UPPER - BELT DRIVE LINE BORE HEAD
5 2 |502-9-72C OUTER BALL BEARING, RIGHT ANGLE LINE BORING HEAD
6 1 |650-2-37C BEARING COVER, BELT DRIVE RIGHT ANGLE DRIVE
7 1 |6766W RING GEAR REWORK
8 1 |6705B BEARING LOCK NUT
9 1 |650-2-18M KEY, HORIZONTAL SHAFT, R.A.D.
10 1 |6753E Bearing, NDH Z99L03
11 2 |650-2-37G PULLEY (REWORK), BELT DRIVE R.A.D.
12 1 |650-2-37E ENDCAP, UPPER PULLEY RETAINER - BELT DRIVE LINE BORE HEAD
13 | 2 |650-2-37U MICARTA KEY, BELT DRIVE LINE BORE HEAD
14 1 |6774K HEX SOCKET FLATHEAD SCREW 5/16-24UNF x 3/4"
15 | 2 |6007A Bellville Spring, BS203
16 1 |502-9-32 Bearing, Ball MRC 5203SBKFF
17 1 |6772A Nut, Bearing Line Bore Head
18 1 |6771B DRIVER, LINE BORE HEAD
19 1 [100-19 Washer
20 1 |MF-186 1/2-13 Nylock Nut
21 1 |650-2-42B Horizontal Shaft
22 1 |650-2-37L LOWER BEARING RETAINER - BELT DRIVE LINE BORE HEAD
23 1 |650-2-38D TIMING BELT, BELT DRIVE LINE BORE HEAD
24 1 |MF-233 1/8-27NPT PIPE PLUG
25 4 |Mf-88A Socket Button Head Cap Screw10 - 24 x 1/2
26 1 |650-2-37P BELT TENSIONER ASSY, BELT DRIVE LINE BORE HEAD
27 | 2 |MF4 10-24UNC x 3/8" LG. S.H.C.S.
28 1 |650-2-37V SPACER, LOWER PULLEY - BELT DRIVE LINE BORE HEAD
29 1 |650-2-37J BEARING, BELT DRIVE LINE BOER HEAD
30 1 |650-2-37K END CAP, LOWER - BELT DRIVE LINE BORE HEAD
31 1 |650-2-37Z 1/4-28UNF x 1/2" SLOTTED FLATHEAD SCREW
32 1 |650-2-38C BELT COVER, BELT DRIVE LINE BORE HEAD
33 7 |MF-76 Socket Flat Head 8-32 UNC x 0.375
34 | 4 |MF4 S.H.C.S.10-24 UNC - 3/8
35 | 4 |MF-22 S.H.C.S5.5/16 - 18 UNC - 3/4
36 1 |100-82-2A Brass tipped 10-24 Socket Set Screw
37 1 |650-2-38a RETAINING TOOL - BELT DRIVE R.A.D.
38 | 2 |MF-105 ROUND HEAD MACHINE SCREW 8-32 x 5/8"
39 1 |6753V KEY (MICARTA), PINION - 90 DEGREE HEAD
40 1 |502-9-9S INDICATOR MOUNT, R.A.D.
41 2 |MF-49 8-32UNC x 1/8" LONG SOCKET SET SCREW
42 1 |MF-58A 10-24UNC x 1/2" LG. SOCKET FLAT POINT SET SCREW
43 | 2 |MF-177 SAE FLAT WASHER 5/16"
44 | 4 |MF-217 1/8 x 1/2 Roll Pin

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

112



EMG69HP

Optional Equipment

Parts Manual

CUTTERHEAD SPACER SET - BELT DRIVE LINE BORE HEAD

ITEM QTY PART NUMBER DESCRIPTION
1 1 [650-2-43 1.05 SPACER
2 1 [650-2-43A SPACER - 1.50" LONG
3 1 |650-2-43B SPACER -.70" LONG
4 1 [650-2-43D SPACER - 1.215" LONG
5 1 |650-2-43E SPACER - .41" LONG
6 1 MF21A Hexagon Socket Head Cap Screw
7 1 MF-21 S.H.C.S.5/16 - 18 UNC - 5/8
8 1 MF-22 S.H.C.S. 5/16 - 18 UNC - 3/4
9 1 MF-23 Hexagon Socket Head Cap Screw
10 1 MF-24 Hexagon Socket Head Cap Screw
11 1 MF-25 S.H.C.S.5/16-18 UNC -1 1/2
12 1 Mf-26 Hexagon Socket Head Cap Screw
13 1 MF-27 S.H.C.S.5/16 - 18 UNC - 2
14 1 MF-27C S.H.C.S. 5/16 - 18 UNC - 2-1/4
15 1 MF-27A S.H.C.S.5/16-18 UNC -2 1/2
16 1 MF-28 S.H.C.S.5/16 - 18 UNC - 2 3/4
17 1 MF-28E S.H.C.S.5/16 -18 UNC - 3
18 1 MF-28F S.H.C.S. 5/16 - 18 UNC - 3-1/4
19 1 MF-28A S.H.C.S. 5/16 - 18 UNC - 3-1/2
20 1 MF-28G S.H.C.S. 5/16 - 18 UNC - 3-3/4

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

113



EM69HP Parts Manual

650-2-39B Cutterhead Package Components
B C D E

511-29-12D .
— _
TS

T7D
511-29-12F .

RT321F

6801 Series
|

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 114
www.rottlermfg.com



Optional Equipment

EMG69HP Parts Manual

650-2-39F Cutterhead Parts

ITEM PART # DESCRIPTION

650-2-40A | BODY, 1.9” PRECISION LINE BORE CUTTERHEAD

650-2-41 | CAP, 1.9” DIAMETER PRECISION LINE BORE HEAD
MF-78 SOCKET FLAT HEAD SCREW 10-24 X 3/8”
MF-21 SOCKET HEAD CAP SCREW 5/16-18 X 5/8”

MF-193C | DOWEL PINS 1/8 X 3/8”

650-2-6A | SOCKET SET SCREW BRASS TIPPED 4-40 X 3/16” LONG

502-2-85B | SCREW, SET-INDEX 3/8-40 FINE THREAD
MF-4 SOCKET HEAD CAP SCREW 10-24 X 3/8”

501-70A | SCREW, TOOL HOLDER LOCK ASSY

—_

O[N] |W]IN

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 115
www.rottlermfg.com



Optional Equipment

EMG69HP Parts Manual

900-2-19 Micrometer Parts

900-2-19 Micrometer Assembly
ITEM | QTY | PART NUMBE DESCRIPTION
1 1 1502-30-10B Frame
2 1 1502-30-10M Clamp Block
3 1 1502-31-10A Anvil
4 1 1502-30-10J Square Nut
5 1 1502-30-10K Ball Plunger
6 1 |ANSI B18.3 - Hexagon Socket Head Cap
No. 10 - 24 Screw
UNC - 3/8
1 |502-30-10L Brass Tipped Set Screw
8 1 |501-34-2R Digital Micrometer Head
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 116

www.rottlermfg.com



Optional Equipment

EM69HP Parts Manual
6801B Insert Holder Parts
33—
1 2 ? 4]
\ ) !
@—-D -
ITEM PART # DESCRIPTION
1 100-82-3B | PIN, ADJUSTING LONG
2 100-82-1 | SPRING, ADJUSTING PIN
3 100-82-2 |SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6800B TOOLHOLDER, INDEXABLE INSERT- 1/4” TRIANGLE,
OFFSET, POSITIVE RAKE
6801C Insert Holder Parts
ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
2 100-82-1 [ SPRING, ADJUSTING PIN
3 100-82-2 |SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6800C |TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE
6801D Insert Holder Parts
ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
2 100-82-1 |SPRING, ADJUSTING PIN
3 100-82-2 |SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6800D | TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 117

www.rottlermfg.com



EMG69HP

6801E Insert Holder Parts

6801F Insert Holder Parts :1: 1@1@
&——

ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
2 100-82-1 | SPRING, ADJUSTING PIN
3 100-82-2 | SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6800E TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE

ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
2 100-82-1 | SPRING, ADJUSTING PIN
3 100-82-2 | SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6800F TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

Optional Equipment
Parts Manual

118



EM69HP Parts Manual

650-2-39C Cutterhead Package Components

650-2-39G RT321 RT322  RT321F  RT322F

X A

|
511-29-12D .

900-2-19

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 119
www.rottlermfg.com



EM69HP Parts Manual

650-2-39G Cutterhead Parts

ITEM PART # DESCRIPTION

1 650-2-16E [BODY, 2.9 DIAMETER PRECISION LINE BORE
CUTTERHEAD

2 650-2-17A | CAP, 2.9" DIAMETER PRECISION LINE BORE
CUTTERHEAD

3 MF-78 SOCKET FLAT HEAD SCREW 10-24 X 3/8”

4 MF-193C [DOWEL PINS 1/8 X 3/8”

5 MF-21 SOCKET HEAD CAP SCREW 5/16-18 X 5/8”

6 502-2-85B [ SCREW, SET-INDEX 3/8-40 FINE THREAD

7 502-12-4D [SOCKET SET SCREW 8-32 X 1/8” (BRASS TIPPED)

8 MF-4 SOCKET HEAD CAP SCREW 10-24 X 3/8”

9 501-70A [SCREW, TOOL HOLDER LOCK ASSY

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 120
www.rottlermfg.com



EMG69HP

900-2-19 Micrometer Parts

Optional Equipment
Parts Manual

900-2-19 Micrometer Assembly
ITEM | QTY | PART NUMBE DESCRIPTION

1 1 [502-30-10B Frame

2 1 [502-30-10M Clamp Block

3 1 1502-31-10A Anvil

4 1 |502-30-10J Square Nut

5 1 [502-30-10K Ball Plunger

6 1 |ANSI B18.3 - Hexagon Socket Head Cap
No. 10 - 24 Screw
UNC - 3/8

7 1 1502-30-10L Brass Tipped Set Screw

8 1 [501-34-2R Digital Micrometer Head

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

121



EMG69HP

6801C Insert Holder Parts

Optional Equipment

ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
2 100-82-1 | SPRING, ADJUSTING PIN
3 100-82-2 | SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C [ SCREW, TORX M4 X .7 X .315” LONG
5 6800C TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE

6801D Insert Holder Parts

N

6801E Insert Holder Parts

G—
ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
2 100-82-1 | SPRING, ADJUSTING PIN
3 100-82-2 [SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6800D TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE
ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
2 100-82-1 | SPRING, ADJUSTING PIN
3 100-82-2 | SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6800E TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

Parts Manual

122



EMG69HP

6801F Insert Holder Parts

6801G Insert Holder Parts i iw
&

RITILER

i

ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
2 100-82-1 [SPRING, ADJUSTING PIN
3 100-82-2 [SCREW,SET-BRASS GIB - 3/16” LONG
4 511-29-12C | SCREW, TORX M4 X .7 X .315” LONG
5 6800F TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE

ITEM

PART #

DESCRIPTION

100-82-3B

PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER

100-82-1

SPRING, ADJUSTING PIN

100-82-2

SCREW,SET-BRASS GIB - 3/16” LONG

511-29-12C

SCREW, TORX M4 X .7 X .315” LONG

alblw(N

6800G

TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE

6801H Insert Holder Parts

ITEM

PART #

DESCRIPTION

100-82-3B

PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER

100-82-1

SPRING, ADJUSTING PIN

100-82-2

SCREW,SET-BRASS GIB - 3/16” LONG

511-29-12C

SCREW, TORX M4 X .7 X .315" LONG

B |WIN

6800H

TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

Optional Equipment
Parts Manual

123



EM69HP Parts Manual

6801J Insert Holder Parts

ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG INDEXABLE INSERT TOOLHOLDER
100-82-1 [SPRING, ADJUSTING PIN
100-82-2 [SCREW,SET-BRASS GIB - 3/16” LONG

511-29-12C | SCREW, TORX M4 X .7 X .315” LONG

6800J TOOLHOLDER, INDEXABLE INSERT- 3/8” IC TRIANGLE,
OFFSET POSITIVE RAKE

Al JWIN

Special Main Line Boring Thrust Facing Tooling

6801M Indexable Insert Tool Holder Parts

K 2

|

B~
el

ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG
100-82-1 | SPRING, ADJUSTING PIN
100-82-2 | SCREW, SET-BRASS GIB - 3/16” LONG
501-29-6H | SCREW, INSERT THRUST FACING TOOLBIT
6800M CARTRIDGE, INDEXABLE INSERT-THRUST FACING

O[O IN

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 124
www.rottlermfg.com



Optional Equipment

EM69HP Parts Manual
6801P Indexable Insert Tool Holder Parts
1 2] E—@
s
ITEM PART # DESCRIPTION
1 100-82-3B | PIN ADJUSTING LONG
2 100-82-1 | SPRING, ADJUSTING PIN
3 100-82-2 | SCREW,SET-BRASS GIB - 3/16” LONG
4 501-29-6H [SCREW, INSERT
5 6800P CARTRIDGE, INDEXABLE INSERT
501-29-6G Insert, Triangular 501-29-6H Insert Screw
.160 IC 1/64” (.397mm) Radius
8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 125

www.rottlermfg.com



Optional Equipment

EM69HP Parts Manual
Special Main Line Boring Chamfering Tooling
199-90 Tool holder Parts
199-96 Tool holder Parts
5]
ITEM PART # DESCRIPTION

1 199-96 HOLDER, TOOL 1-1/4”

2 199-94 HOLDER, TOOL 2-1/4”

3 502-25-1 [SCREW,SOCKET SET-5/16-18 X 5/16” LONG

4 200-1-6D | SPRING, TOOL BIT 3/4”

5 200-1-6C | SPRING, TOOL BIT 1-7/16”
501-33E Tool bit, 45-Degree Chamfer

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 126

www.rottlermfg.com



R 0 T T L E R Optional Equipment
EM69HP Parts Manual

650-3-56 Line Bore Pivot Table Parts
' ‘
\ |

L—— L2 77

17— 1~ N
A R Ve

(3) BELLEVILLE
WASHERS

ARRANGE BELLEVILLE

WASHERS
STACK AS

@ e BELLEVILLE

e SHOWN

650-3-56

LINE BORE PIVOT TABLE
< ASSEMBLY
@ @ @ T COLLAR
@ ) ~— BELLEVILLE WASHER
THRUST WASHER

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230 127

www.rottlermfg.com



EMG69HP

RITILER

Optional Equipment
Parts Manual

650-3-56 LINE BORE PIVOT TABLE ASSEMBLY

ITEM [QTY PART NUMBER DESCRIPTION
1 1 1650-3-56C LINE BORE PIVOT TABLE ASSEMBLY
2 2 |650-3-56D JACK SCREW - PIVOT TABLE
3 2 |650-3-56F GEAR, JACK SCREW - PIVOT TABLE
4 2 |650-3-56K RETAINER, RACK - PIVOT TABLE
5 1 |650-3-56V RACK - PIVOT TABLE
6 1 |650-3-56W THREADED BLOCK - PIVOT TABLE
7 2 |MF-6A 10-24UNC x 1" LG. S.H.C.S.
8 2 |MF-6 10-24UNC x 3/4" LG. S.H.C.S.
9 2 [650-3-9 Key
10 2 |MF-21 5/16-18UNC x 5/8" LG. S.H.C.S.
11 1 |650-3-56A TABLE TOP - PIVOT TABLE
12 1 |MF-213B 1/2" x 1" LG. DOWEL PIN
13 1 |650-3-56N THREADED BLOCK, PIVOT - PIVOT TABLE
14 1 |650-3-56R LOCK PLATE - PIVOT TABLE
15 1 1650-2-29D SHAFT, ROTATE ADJUST - PIVOT TABLE
16 2 |MF-57A 10-24UNC x 1-1/4" LG. SOCKET SET SCREW
17 2 |MF-24 5/16-18UNC x 1-1/4" LG. S.H.C.S.
18 8 [650-3-56Q BELLEVILLE SPRING
19 2 |MF-186B 10-24UNC HEX NYLOCK NUT
21 2 |MF-40A 7/16-14UNC x 2" LG. S.H.C.S.
22 4 |7199E COLLAR 1/2"
23 1 |650-3-56U lift Adjust Shaft
24 2 |650-3-56S Belleville spring Reid BDB-65
25 2 |514-7-20 THRUST WASHER
28 2 |650-2-29E HANDLE
29 8 [650-2-28P BELLEVILLE WASHER
30 4 |MF-187B 3/8-16UNC NYLOCK NUT
31 4 |MF-75B 3/8-16UNC x 2-1/4" LG. SOCKET SET SCREW
32 4 16863 5/16-18 x 5/16" LG. CONE POINT SET SCREW
33 2 |650-3-10 TN-5 T-Nut
34 2 |MF-137F 1/2-13UNC x 1-3/4" LG. HEX BOLT
35 2 |MF-180 1/2" FLAT WASHER
36 1 |650-3-56L CONTROL BLOCK - PIVOT TABLE
37 2 |MF-59B 1/4-20UNC x 5/16" CONE POINT SET SCREW
38 2 |504-29-36 5/16-18UNC x 5/8" LG. SOCKET HALF DOG SET

SCREW

8029 S 200th Street, Kent, WA 98032 USA | Ph: (253) 872-7050 | Fax: (253) 395-0230

www.rottlermfg.com

128



	EM69HP Optional Equipment Parts Manual Cover
	EM69HP Optional Equipment Parts Manual 021920

